

บัญชียาโรงพยาบาลสกลนคร

กลุ่มยา 1 Gastro-intestinal system

1.1 Antacids and other drugs for dyspepsia

1.	Aluminium hydroxide		susp	ข
2.	Aluminium hydroxide + Magnesium hydroxide + Simeticone 25-50 mg		chewable tab, tab	ก
3.	Simeticone	80MG	chewable tab	ก
4.	Simeticone	40MG/5ML	susp	ก
5.	Alginic aid	200 mg	chewable tab	NED
6.	Aluminium hydroxide + Magnesium hydroxide + Simethicone		susp	ก
7.	Peppermint oil	187 mg	cap	NED
8.	Rebamipide	100 mg	tab	NED
9.	Sodium alginate + Sodium bicarbonate	1,000 + 200 mg / 10 mL	susp	NED
10.	Sodium bicarbonate (Gripe water)	60 ml	mixture (Hosp)	HF
11.	Sodium alginate + Sodium bicarbonate	500 + 267 mg / 10 ml	susp	NED
12.	Aluminium hydroxide	500 mg	tab	ข
13.	Simethicone+pancreatin	20+200 mg	tab	NED
14.	Aluminium hydroxide + Magnesium hydroxide + Simeticone	simethicone >50 mg	susp	NED
15.	Magnesium oxide	140 mg	tab	NED

1.2 Antispasmodics and other drugs altering gut motility

1.	Dicycloverine hydrochloride (Dicyclomine HCl)	10 mg	tab	ก
2.	Domperidone	10 mg	tab (as base/maleate)	ก
3.	Domperidone	1 mg / mL in 30 mL	susp (as base/maleate)	ก
4.	Hyoscine butylbromide	5 mg / 5 mL	syr	ก
5.	Hyoscine butylbromide	20 mg / mL	sterile sol	ก
6.	Metoclopramide	10 mg	tab	ก
7.	Metoclopramide	5 mg / mL	sterile sol	ก
8.	Drotaverine HCl	40 mg	tab	NED
9.	Pinaverium Br	50 mg	tab	NED
10.	Itopride HCl	50 mg	tab	NED

1.3 Ulcer-healing drugs and drugs used in variceal bleeding

1.	Octreotide acetate	100 mcg/mL	sterile sol	ง
2.	Omeprazole	20 mg	EC cap (as base)	ก
3.	Omeprazole sodium	40 mg / Vial	sterile pwdr	ข
4.	Pantoprazole sodium	40 mg / Vial	sterile pwdr	ค
5.	Ranitidine hydrochloride	50MG/ML	sterile sol	ข

6.	Ranitidine hydrochloride	150 mg	film coated tab	n
7.	Esomeprazole	20 mg	tab	NED
8.	Lansoprazole	30 mg	fast disintegrating tab	NED
9.	Lansoprazole	30 mg/ vial	sterile powder	NED
10.	Rabeprazole	20 mg	enteric coated tab	NED
11.	Omeprazole	2 mg / ml , 50 ml	Oral solution (Hosp)	HF
12.	Ranitidine hydrochloride	5 mg / ml , 30 ml	Syrup (Hosp)	HF
13.	Bismuth subsalicylate	1048	tab	∇

1.4 Drugs used in acute diarrhea

1.	Loperamide hydrochloride	2 mg	cap	¶
2.	Oral rehydration salts		oral pwdr	n
3.	Dioctahedral smectite	3 gm	Powder for oral suspension	NED

1.5 Drugs used in chronic bowel disorders

1.	Sulfasalazine	500 mg	tab, EC tab	¶
2.	Mesalazine	1 gm	tab	¶

1.6 Laxatives

1.	Bisacodyl	5 mg	EC tab	n
2.	Bisacodyl	10 mg SUPP	Rectal suppository	n
3.	Lactulose	10 G / 5 mL	syr	¶
4.	Macrogols with electrolytes	137 G	oral pwdr (hosp)	¶
5.	Magnesium hydroxide		susp	n
6.	Senna	7.5 mg	tab	n
7.	Sodium chloride	100 mL	Enema rectal solution	NED
8.	Sodium chloride	10 mL	Enema rectal solution	NED
9.	Monobasic Sodium Phosphate + Dibasic Sodium Phosphate	2.4 + 0.9 gm/ 5 mL , 90 mL	oral solution	n
10.	ELP (Emulsion of liquid paraffin)	120 ml	Emulsion	HF
11.	Castor oil		oil	n
12.	Sodium Biphosphate + Sodium Phosphate	19 g+7 g,118 ml	Enema rectal solution	n

1.7 Local preparations for anal and rectal disorders

1.	Local anesthetic + Corticosteroid with/without astringent		rectal supp	¶
----	---	--	-------------	---

1.8 Drugs affecting intestinal secretions

1.	Colestyramine	4 G	oral pwdr	¶
2.	Pancreatic enzymes		cap, tab , EC cap , EC tab	∇
3.	Pancreatin + Simethicone	200 + 60 mg	tab	NED
4.	Ursodeoxycholic acid (Ursodiol)	250 mg	capsule	∇
5.	Ursodeoxycholic acid (Ursodiol)	25 mg / ml , 30 ml	syrup (hosp)	HF

กลุ่มยา 2 Cardiovascular system

2.1 Positive inotropic drugs

1.	Digoxin	0.25 mg	tab	น
2.	Digoxin	50 mcg / mL	elixir	น
3.	Digoxin	0.25 mg / mL, 2 mL	sterile sol	น
4.	Trimetazidine dihydrochloride (ทมิวด Anti-anginal)	35 mg	modified-release tab	NED

2.2 Diuretics

1.	Amiloride hydrochloride + Hydrochlorothiazide (HCTZ)	5+50 mg	tab	ท
2.	Furosemide	40 mg	tab	น
3.	Furosemide	500 mg	tab	น
4.	Furosemide	20 mg / 2 mL	sterile sol	น
5.	Furosemide	250 mg / 25 mL	sterile sol	น
6.	Hydrochlorothiazide	50 mg	tab	น
7.	Mannitol	20% IN 300 mL	sterile sol	น
8.	Spironolactone	25 mg	tab	น
9.	Indapamide hemihydrate (เฉพาะราย)	1.5 mg	tab	NED
10.	HCTZ + Irbesartan	12.5 + 300 mg	tab	NED
11.	HCTZ + Losartan potassium	25 + 100 mg	tab	NED
12.	Acetazolamide	250 mg	tab	น
13.	Acetazolamide	25 mg / ml , 30 ml	suspension (hosp)	HF
14.	Furosemide	4 mg / ml , 50 ml	suspension (hosp)	HF
15.	Hydrochlorothiazide	1 mg / ml , 50 ml	suspension (hosp)	HF
16.	Spironolactone	4 mg / ml , 50 ml	suspension (hosp)	HF
17.	Hydrochlorothiazide	25 mg	tab	น

2.3 Anti-arrhythmic drugs

1.	Adenosine	6 mg / 2 mL	sterile sol	น
2.	Atropine sulfate	0.6 mg / mL	sterile sol	น
3.	Magnesium sulfate	10% IN 10 mL	sterile sol	น
4.	Magnesium sulfate	50% IN 2 mL	sterile sol	น
5.	Amiodarone	150 mg/3 mL	sterile solution	ท
6.	Amiodarone	200 mg	tab	ท
7.	Amiodarone	5 mg / ml , 40 ml	suspension (hosp)	HF
8.	Lidocaine hcl	1% 20 ml	sterile sol	น
9.	Lidocaine hcl	2% ,2 ml	sterile sol	น
10.	Flecainide	200 mg	tab	น
11.	Lidocaine hcl	1% 50 ml	sterile sol	น
12.	Ivabradine	5 mg	tab	NED

13.	Ranolazine	500 mg	prolong release tab	NED
2.4 Beta-adrenoceptor blocking drugs				
1.	Atenolol	50 mg	tab	ก
2.	Carvedilol	6.25 mg	tab	ก
3.	Metoprolol tartrate	100 mg	immediate release tab	ก
4.	Propranolol hydrochloride	10 mg	tab	ก
5.	Propranolol hydrochloride	40 mg	tab	ก
6.	Bisoprolol fumarate	2.5 mg	tab	NED
7.	Esmolol	100 mg/10 mL	sterile solution	NED
8.	Labetalol	100 mg/20 mL	injection	ก
2.5 Drugs affecting the renin-angiotensin system and some other antihypertensive drugs				
2.5.1 Vasodilator antihypertensive drugs				
1.	Hydralazine hydrochloride	10 mg	tab	ก
2.	Hydralazine hydrochloride	25 mg	tab	ก
3.	Hydralazine hydrochloride	20 mg / mL	sterile pwdr	ก
4.	Sodium nitroprusside	50 mg / mL	sterile pwdr	ก
2.5.2 Centrally acting antihypertensive drugs				
1.	Methyldopa	125 mg	tab	ก
2.	Methyldopa	250 mg	tab	ก
3.	Methyldopa	25 mg / ml , 60 ml	suspension (hosp)	HF
2.5.3 Alpha-adrenoceptor blocking drugs				
1.	Doxazosin mesilate	4 mg	immediate release tab	ก
2.5.4 Angiotensin-converting enzyme inhibitors				
1.	Captopril	25 mg	tab	ก
2.	Enalapril maleate	5 mg	tab	ก
3.	Enalapril maleate	20 mg	tab	ก
4.	Captopril	1 mg / ml , 50 ml	suspension (hosp)	HF
5.	Enalapril	1 mg / ml , 30 ml	suspension (hosp)	HF
2.5.5 Angiotensin-II receptor antagonists				
1.	Losartan potassium	100 mg	tab	ก
2.	Valsartan + Amlodipine	160 + 5 mg	flim coated tab	NED
3.	Irbesartan	150 mg	tab	NED
4.	Irbesartan + HCTZ	300 + 12.5 mg	tab	NED
5.	Losartan potassium + HCTZ	100 + 25 mg	tab	NED
6.	Losartan potassium	50 mg	tab	ก
7.	Sacubitril+Valsartan	49+51 mg	tab	NED

2.6 Nitrates, calcium-channel blockers and other vasodilators

2.6.1 Nitrates

1.	Glyceryl trinitrate	50 mg /10 mL	sterile sol	ก
2.	Isosorbide dinitrate	10 mg	tab	ก
3.	Isosorbide dinitrate	5 mg	sublingual tab	ก
4.	Isosorbide mononitrate	20 mg	tab	ก

2.6.2 Calcium-channel blockers

1.	Amlodipine besilate	5 mg	tab	ก
2.	Diltiazem hydrochloride	120 mg	slow release cap/tab	ก
3.	Diltiazem hydrochloride	30 mg	immediate release tab	ข
4.	Nicardipine hydrochloride	25 mg / 25 mL	sterile sol	ก
5.	Nimodipine	30 mg	tab	ง
6.	Verapamil hydrochloride	40 mg	tab, SR tab (เฉพาะ 240 mg)	ก
7.	Diltiazem HCl	10 mg	injection	NED
8.	Lercanidipine	10 mg	tab	NED
9.	Nifedipine	5 mg	cap	NED
10.	Nifedipine SR	20 mg	cap	ง
11.	Amlodipine besilate	10 mg	tab	ก
12.	Nicardipine hydrochloride	10 mg / 10 mL	sterile sol	ก
13.	Nicardipine hydrochloride	2 mg / 2 mL	sterile sol	ก
14.	Manidipine	20 mg	tab	ข

2.6.3 Other vasodilators

1.	Sildenafil (as citrate)	50 mg	tab	ง
2.	Dihydroergocritine (for mental deterioration associated with cerebrovascular insufficiency and in peripheral vascular disease)	3 mg	cap	NED
3.	Iloprost trometamol (Prostaglandin)	10 mcg/mL, 2mL	sterile sol	NED
4.	Alprostadil (PGE1)	0.5 mg/mL	solution for injection	ง
5.	Sildenafil	2.5 mg / ml , 60 ml	oral solution (hosp)	HF

2.7 Sympathomimetics

2.7.1 Inotropic sympathomimetics

1.	Dobutamine hydrochloride	250 mg / 5 mL	sterile sol	ข
2.	Dopamine hydrochloride	250 mg / 10 mL	sterile sol	ก

2.7.2 Vasoconstrictor sympathomimetics

1.	Ephedrine hydrochloride	30 mg	sterile sol	ก
2.	Norepinephrine	1 mg / mL IN 4 mL	sterile sol (as bitartrate or hydrochloride)	ก
3.	Norepinephrine	40 mcg / ml , 10 ml	sterile sol (hosp)	ก

2.7.3 Drugs used in cardiopulmonary resuscitation

1.	Epinephrine	1 mg / mL	sterile sol	ก
----	-------------	-----------	-------------	---

2.8 Anticoagulants

1.	Enoxaparin sodium	40 mg, 0.4 mL	sterile sol	ก
2.	Enoxaparin sodium	60 mg, 0.6 mL	sterile sol	ก
3.	Heparin sodium	5000U / mL	sterile sol	ก
4.	Warfarin sodium	2 mg	tab	ก
5.	Warfarin sodium	3 mg	tab	ก
6.	Warfarin sodium	5 mg	tab	ก
7.	Dabigatran etexilate	110 mg	cap	NED
8.	Apixaban	5 mg	tab.	NED
9.	Edoxaban	60 mg	tab	NED

2.9 Antiplatelet drugs

1.	Aspirin	81 mg	tab , EC tab	ก
2.	Aspirin	300 mg	tab , EC tab	ก
3.	Clopidogrel bisulfate	75 mg	tab	ง
4.	Cilostazol	50 mg	tab	NED
5.	Cilostazol	100 mg	tab	NED
6.	Anagrelide (แอนาเกรไลด์)	0.5 mg	tab	NED
7.	TICAGRELOR	90 mg	tab	ง
8.	EPTIFIBATIDE	2 MG/ML IN 10 ML	sterile sol	ง
9.	EPTIFIBATIDE	0.75 MG/ML IN 100 ML	sterile sol	ง

2.10 Fibrinolytic drugs

1.	Alteplase	50 mg	sterile pwdr	ง
2.	Streptokinase	1.5 MU	sterile pwdr	ก
3.	Limaprost	5 MCG	tab	NED

2.11 Hemostatics

1.	Tranexamic acid	50 mg / mL	sterile sol	ก
2.	Tranexamic acid	500 mg	cap	ก
3.	Human blood coagulation factor VIII	250 IU	injection	จ1
4.	Human blood coagulation factor VIII	500 IU	injection	จ1
5.	Human blood coagulation factor IX	600 IU	injection	จ1

2.12 Lipid-regulating drugs

1.	Colestyramine	4 G	oral pwdr	ข
2.	Fenofibrate	300 mg	cap	NED
3.	Gemfibrozil	300 mg	cap	ก
4.	Simvastatin	10	tab (เฉพาะ 10, 20 และ 40 mg)	ก
5.	Simvastatin	40MG	tab (เฉพาะ 10, 20 และ 40 mg)	ก
6.	Ezetimibe	10 mg	tab	NED
7.	Pitavastatin	2 mg	tab	NED

8.	Atorvastatin	40 mg	tab	จ
9.	Gemfibrozil	600 mg	cap	ก
10.	Fenofibrate	200 mg	cap	ก

กลุ่มยา 3 Respiratory system

3.1 Bronchodilators

3.1.1 Adrenoceptor agonists

1.	Procaterol hydrochloride	25 mcg	tab	ท
2.	Procaterol hydrochloride	5 mcg / mL IN 60 mL	syr	ก
3.	Salbutamol sulfate	100 MCG	MDI	ก
4.	Salbutamol sulfate	2 mg / 5 mL , 60 mL	syrup	ก
5.	Terbutaline sulfate	2.5 mg	tab	ก
6.	Terbutaline sulfate	0.5 mg / mL	sterile sol	ก
7.	Salbutamol sulfate	2.5 mg/2.5 mL	solution for nebulizer	ก
8.	Salbutamol sulfate	2 mg	tab	ก
9.	Salbutamol sulfate	5 mg/ml , 20 ml	solution for nebulizer	ก

3.1.2 Compound antimuscarinic bronchodilators

1.	Ipratropium bromide + Fenoterol hydrobromide	0.02 + 0.05 mg/dose, 200 DOSE	MDI	ก
2.	Ipratropium bromide + Fenoterol hydrobromide	0.25+0.5 mg/mL, 20 mL	sol for nebulizer	ก
3.	Tiotropium bromide	18 mcg/cap	DPI capsule (combopack)	NED
4.	Ipratropium bromide + Fenoterol hydrobromide	0.5+1.25 mg/Nebule (unit dose = 4 mL)	sol for nebulizer (Unit dose)	ก
5.	Tiotropium bromide	2.5 mcg +2.5 mcg	inhalation sol	NED

3.1.3 Theophylline

1.	Aminophylline	100 mg	tab	ก
2.	Aminophylline	25 mg / 10 mL inj	sterile sol	ก
3.	Theophylline	200 mg	SR tab	ก
4.	Aminophylline	2.5 mg / ml , 20 ml	oral solution (hosp)	HF

3.2 Corticosteroids

1.	Budesonide	200 mcg / DOSE	MDI	ก
2.	Budesonide + Formoterol	160+4.5 mcg/dose	DPI	ก
3.	Fluticasone + Salmeterol	125+25 mcg/dose	MDI	ก
4.	Fluticasone + Salmeterol	250+50 mcg/dose	DPI	ก
5.	Fluticasone + Salmeterol	500+50 mcg/dose	DPI	ก

6.	Fluticasone + Salmeterol	250+25 mcg/dose	MDI	ก
3.3 Leukotriene receptor antagonists				
1.	Montelukast sodium	4mg	Chewable Tab.	NED
3.4 Antihistamines				
1.	Cetirizine hydrochloride	10 mg	tab	ก
2.	Cetirizine hydrochloride	5mg/5mL,60mL	syr	ก
3.	Chlorpheniramine maleate	4 mg	tab	ก
4.	Chlorpheniramine maleate	2mg/5ml,60mL	syrup	ก
5.	Chlorpheniramine maleate	10mg/ml	sterile sol,injection	ก
6.	Hydroxyzine hydrochloride	10 mg	tab	ก
7.	Hydroxyzine hydrochloride	10mg/5mL,60mL	syrup	ก
8.	Brompheniramine + Phenylephrine		tab	
9.	Fexofenadine HCl	180mg	tab	NED
10.	Brompheniramine + Phenylephrine HCl	60 mL	Elixir	ก
11.	BILASTINE20MG(เฉพาะแพทย์กัทรพิชชา)	20MG	TAB.,CAP.	NED
12.	Loratadine	10 mg	tab	ก
3.5 Pulmonary surfactants				
1.	Beractant	25 mg/mL, 8 mL	Suspension for injection	ง
3.6 Cough preparations				
3.6.1 Cough suppressants				
1.	Dextromethorphan hydrobromide	15 mg	tab	ก
2.	Opium and Glycyrrhiza Mixture Compound		mixture	ก
3.	Codeine + Glyceryl guaicolate	10 + 100 mg	soft gelatin cap	NED
3.6.2 Expectorant and demulcent cough preparations				
1.	Glyceryl guaiacolate	100 mg / 5 mL	syr	ก
2.	Glyceryl guaiacolate + Codeine	100 + 10 mg	soft gelatin cap	NED
3.	Carbocysteine lysine (Mucolytic)	9 gm/100 mL , 120 mL	syrup	NED
4.	Acetylcysteine (Mucolytic)	600 mg	effervescent tab	NED
5.	Acetylcysteine (Mucolytic)	200 mg	powder	NED
3.8 Other respiratory preparations				
1.	Aromatic Ammonia Spirit	450 mL	spirit	ก
2.	Charmomile Extract mouth spray	20 mL	mouth spray	NED

กลุ่มยา 4 Central nervous system

4.1 Hypnotics and anxiolytics

1.	Alprazolam	0.25 mg	tab	∇
2.	Chloral hydrate	100 mg / ml , 60 ml	oral sol (hosp)	∅
3.	Chlordiazepoxide	25 mg	cap,tab	∅
4.	Clonazepam	0.5 mg	tab	⌘
5.	Clonazepam	2 mg	tab	⌘
6.	Diazepam	2 mg	tab	∅
7.	Diazepam	5 mg	tab	∅
8.	Diazepam	5 mg / mL in 2 mL	sterile sol	∅
9.	Dipotassium clorazepate	5 mg	cap	⌘
10.	Hydroxyzine hydrochloride	10 mg	tab	⌘
11.	Hydroxyzine hydrochloride	10 mg / 5 mL	syr	⌘
12.	Lorazepam	0.5 mg	tab	∅
13.	Lorazepam	2 mg	tab	∅
14.	Diazepam	1 mg / ml , 30 ml	suspension (hosp)	HF

4.2 Drugs used in psychoses and related disorders

4.2.1 Antipsychotic drugs

1.	Chlorpromazine hydrochloride	25 mg	tab	∅
2.	Chlorpromazine hydrochloride	100 mg	tab	∅
3.	Clozapine	100 mg	tab	⌘
4.	Fluphenazine	25 mg / mL	sterile sol (as decanoate)	∅
5.	Haloperidol	0.5 mg	tab (as base)	∅
6.	Haloperidol	2 mg	tab (as base)	∅
7.	Haloperidol	5 mg	tab (as base)	∅
8.	Haloperidol	10 mg	tab (as base)	∅
9.	Haloperidol	5 mg / mL	sterile sol (as base)	∅
10.	Haloperidol	50 mg / mL	sterile sol (as decanoate)	∅
11.	Perphenazine	4 mg	tab	∅
12.	Perphenazine	8 mg	tab	∅
13.	Perphenazine	16 mg	tab	∅
14.	Thioridazine hydrochloride	25 mg	tab	⌘
15.	Zuclopenthixol		tab (as hydrochloride)	⌘
16.	Zuclopenthixol		sterile sol/sterile emulsion (as acetate or decanoate)	⌘
17.	Aripiprazole	10 mg	tab	NED
18.	Paliperidone	6 mg	extended release tab	NED
19.	Quetiapine fumarate	200 mg	tab	NED
20.	Risperidone	0.5 mg	orodispersible tab	NED
21.	Risperidone	1 mg	orodispersible tab	NED

22.	Quetiapine fumarate	25 mg	tab	NED
23.	Quetiapine fumarate	100 mg	tab	NED
24.	Risperidone	1 mg / ml , 30 ml	oral solution	ก
25.	Risperidone	1 mg	tab	ก
26.	Risperidone	2 mg	tab	ก
27.	Paliperidone	100 mg / 1 ml	prefilled syringes	NED
28.	Haloperidol	2 MG/ML	SYRUB	ก
29.	Chlorpromazine hydrochloride	50 mg/2 ml	sterile sol	ก
30.	Chlorpromazine hydrochloride	50 mg	tab	ก
31.	Trifluoperazine hydrochloride	10 mg	tab	ก

4.2.2 Antimanic drugs

1.	Carbamazepine	200 mg	tab	ก
2.	Lamotrigine	50 mg	tab	ก
3.	Lithium carbonate	300 mg	cap, tab	ก
4.	Sodium valproate	200 mg	EC tab	ก
5.	Sodium valproate	200 mg / mL	Oral sol	ก
6.	Carbamazepine	20 mg / ml , 60 ml	suspension (hosp)	HF

4.3 Antidepressant drugs

1.	Amitriptyline hydrochloride	10 mg	film coated tab	ก
2.	Amitriptyline hydrochloride	25 mg	film coated tab	ก
3.	Fluoxetine hydrochloride	20 mg	tab.	ก
4.	Imipramine hydrochloride	25 mg	tab	ก
5.	Mianserin hydrochloride	30 mg	tab	ก
6.	Nortriptyline hydrochloride	10 mg	tab	ก
7.	Nortriptyline hydrochloride	25 mg	tab	ก
8.	Sertraline	50 mg	tab	ก
9.	Trazodone hydrochloride	50 mg	tab	ก
10.	Desvenlafaxine	50 mg	tab	NED
11.	Escitalopram	10 mg	tab	NED
12.	Mirtazapine	30 mg	tab	NED
13.	Venlafaxine HCl	75 mg	cap	NED
14.	Escitalopram	20mg/1ml (15ml)	syrup	NED
15.	Vortioxetine	10 mg	tab	NED
16.	Prothionamide	250mg	TAB.,Cap.	NED
17.	Mianserin hydrochloride	10mg	tab	ก

4.4 Central nervous system stimulants

1.	Methylphenidate	10 mg	tab	ก
2.	Atomoxetine HCl	40 mg	tab	NED

3.	Methylphenidate	18 mg	tab	NED
4.	Atomoxetine HCl	60 mg	tab	NED

4.5 Drugs used in nausea and vertigo

4.5.1 Drugs used in nausea and vomiting

1.	Domperidone	10 mg	tab (as base/maleate	n
2.	Domperidone	1 mg / mL in 30 mL	susp (as base/maleate)	n
3.	Metoclopramide	10 mg	tab	n
4.	Metoclopramide	5 mg / mL	sterile sol	n
5.	Ondansetron	4 mg	tab (as base or hydrochloride	n
6.	Ondansetron	8 mg /4 mL	sterile sol (hydrochloride)	n
7.	Itopride HCl	50 mg	tab	NED
8.	Olanzapine	5 mg	tab	n

4.5.2 Drugs used in vestibular disorders

1.	Betahistine mesilate	6 mg	tab	n
2.	Betahistine mesilate	12 mg	tab	n
3.	Dimenhydrinate	50 mg	compressed tab	n
4.	Dimenhydrinate	50 mg / mL	sterile sol	n
5.	Cinnarizine	25 mg	tab	NED
6.	Flunarizine	5 mg	cap	NED

4.6 Analgesics and antipyretics

1.	Aspirin	81 mg	compressed tab, film coated tab	n
2.	Aspirin	300 mg	compressed tab, film coated tab	n
3.	Ibuprofen	200 mg	film coated tab	n
4.	Ibuprofen	100 mg / 5 mL	susp	n
5.	Paracetamol	325 mg	tab	n
6.	Paracetamol	500 mg	tab	n
7.	Paracetamol	120 mg / 5 mL, 60 mL	syr	n
8.	Paracetamol	60 mg / 0.6 mL, 15 mL	syr (Drop)	n
9.	Paracetamol	150 mg/ mL , 2 mL	injection	NED
10.	Paracetamol	10 mg/ml 100 ml	infusion	NED
11.	Paracetamol + Tramadol	325+37.5 mg	tab	NED

4.7 Analgesics

4.7.1 Opioid analgesics

1.	Fentanyl	100 mcg/2 mL	sterile sol (as citrate)	n
2.	Morphine sulfate	10 mg	immediate release tab	n
3.	Morphine sulfate	10 mg/5 mL , 60 mL	oral sol	n

4.	Pethidine hydrochloride	50 mg /mL / Amp	sterile sol	ก
5.	Tramadol hydrochloride	50 mg	cap	ก
6.	Tramadol hydrochloride	50 mg / 2 mL	sterile sol	ก
7.	Methylsalicylate compound cream (Non-Opioid)	25 gm	cream	NED
8.	Morphine sulfate	10 mg	sustain release tab	ก
9.	Morphine sulfate	10 mg/mL , 1 mL	injection	ก
10.	Fentanyl	50 mcg/hr	transdermal patch	ก
11.	Morphine sulfate	30 mg	sustain release tab	ก
12.	Tramadol hydrochloride	100 mg / 2 mL	sterile sol	ก
13.	METHADONE	5 mg	tablet	ก
14.	Fentanyl	25 mcg/hr	transdermal patch	ก
15.	Nalbuphine HCL		INJECTION	ก
16.	Oxycodone HCL	10 mg	tab	NED
17.	Morphine sulfate pentahydrate	20 mg	sustain release cap	ก
18.	Morphine sulfate pentahydrate	50 mg	sustain release cap	ก

4.7.2 Drugs for neuropathic pain

1.	Amitriptyline hydrochloride	10 mg	film coated tab	ก
2.	Amitriptyline hydrochloride	25 mg	film coated tab	ก
3.	Carbamazepine	200 mg	tab	ก
4.	Gabapentin	100 mg	cap	ง
5.	Gabapentin	300 mg	cap	ง
6.	Nortriptyline hydrochloride	10 mg	tab	ก
7.	Nortriptyline hydrochloride	25 mg	tab	ก
8.	Pregabalin	25 mg	cap	NED
9.	Pregabalin	75 mg	cap	NED
10.	Carbamazepine	20 mg / ml , 60 ml	suspension	HF

4.7.3 Antimigraine drugs

4.7.3.1 Drugs for acute migraine attack

1.	Aspirin	81 mg	compressed tab, film coated tab	ก
2.	Aspirin	300 mg	film coated tab	ก
3.	Ergotamine tartrate + Caffeine	1+100 mg	compressed tab, film coated tab (เฉพาะ 1 + 100 mg)	ก
4.	Ibuprofen	200 mg	film coated tab	ก
5.	Paracetamol	325 mg	tab	ก
6.	Paracetamol	500 mg	tab	ก

4.7.3.2 Drugs used in the prophylaxis of migraine

1.	Amitriptyline hydrochloride	10 mg	film coated tab	n
2.	Amitriptyline hydrochloride	25 mg	film coated tab	n
3.	Cyproheptadine hydrochloride	4 mg	tab	n
4.	Propranolol hydrochloride	10 mg	tab	n
5.	Propranolol hydrochloride	40 mg	tab	n
6.	Sodium valproate	200 mg	EC tab	n
7.	Sodium valproate	500 mg	SR tab	n
8.	Topiramate	50 mg	tab	n
9.	Topiramate	6 mg / ml , 50 ml	sustain release tab	HF

4.8 Antiepileptics

4.8.1 Drugs used in the control of epilepsy

1.	Carbamazepine	200 mg	tab	n
2.	Clonazepam	0.5 mg	tab	n
3.	Clonazepam	2 mg	tab	n
4.	Lamotrigine	50 mg	tab	n
5.	Levetiracetam	500 mg	tab	n
6.	Magnesium sulfate	10% IN 10 mL	sterile sol	n
7.	Magnesium sulfate	50% IN 2 mL	sterile sol	n
8.	Phenobarbital	30 mg	tab (as base)	n
9.	Phenobarbital	60 mg	tab (as base)	n
10.	Phenytoin base	50 mg	infa tab	n
11.	Phenytoin sodium	100 mg	SR cap	n
12.	Sodium valproate	200 mg	EC tab	n
13.	Sodium valproate	200 mg / mL	Oral sol	n
14.	Sodium valproate	500 mg	SR tab	n
15.	Topiramate	50 mg	cap, tab	n
16.	Levetiracetam	500 mg/ 5 mL	solution for infusion	NED
17.	Levetiracetam	100 mg/mL	oral solution	NED
18.	Oxcarbazepine	300 mg	tab	NED
19.	Carbamazepine	20 mg / ml , 60 ml	suspension (hosp)	HF
20.	Levetiracetam	50 mg / ml , 50 ml	oral solution (hosp)	HF
21.	Phenobarbital	4 mg / ml , 30 ml	dry syrup (hosp)	HF
22.	Phenytoin sodium	10 mg / ml , 60 ml	suspension (hosp)	HF
23.	Topiramate	6 mg / ml , 50 ml	suspension (hosp)	HF

24.	Perampanel	4 mg	tab.	NED
4.8.2 Drugs used in status epilepticus				
1.	Diazepam	5 mg / mL in 2 mL	sterile sol	n
2.	Midazolam hydrochloride	15 mg / 3 mL	sterile sol	∇
3.	Phenobarbital sodium	200 mg / 4 mL	sterile pwdr, sterile sol	n
4.	Phenytoin sodium	250 mg / 5 mL	sterile sol	n
5.	Sodium valproate	400MG	sterile pwdr	n
6.	Midazolam hydrochloride	5 mg/mL , 1 mL	sterile sol	∇
7.	Phenobarbital sodium	200 mg/ml	sterile pwdr, sterile sol	n
4.9 Drugs used in movement disorders				
1.	Baclofen	10 mg	tab	n
2.	Bromocriptine mesilate	2.5 mg	tab	n
3.	Clonazepam	0.5 mg	tab	n
4.	Clonazepam	2 mg	tab	n
5.	Diazepam	2 mg	tab	n
6.	Diazepam	5 mg	tab	n
7.	Levodopa + Benserazide as hydrochloride	200+50 mg	cap/tab	n
8.	Levodopa + Carbidopa as monohydrate	100+25 mg	tab	n
9.	Piribedil	50 mg	SR tab	∇
10.	Propranolol hydrochloride	10 mg	tab	n
11.	Propranolol hydrochloride	40 mg	tab	n
12.	Trihexyphenidyl hydrochloride	2 mg	tab	n
13.	Donepezil (Cholinesterase inhibitor for dementia/ Alzheimer's disease)	10 mg	orodispersible tab	NED
14.	Galantamine HBr (Cholinesterase inhibitor for dementia/ Alzheimer's disease)	8 mg	cap	NED
15.	Levodopa + Carbidopa + Entacapone	100 + 25 + 200 mg	tab	NED
16.	Memantine HCl (NMDA receptor antagonist for dementia/ Alzheimer's disease)	10 mg	tab	NED
17.	Memantine HCl (NMDA receptor antagonist for dementia/ Alzheimer's disease)	5 mg/0.5 mL	oral sol drop (0.5 mL/drop)	NED
18.	Pramipexole	0.375 mg	extended release tab	NED
19.	Rasagiline	1 mg	tab	NED
20.	Rivastigmine (Cholinesterase inhibitor for dementia/ Alzheimer's disease)	4.5 mg	cap	NED
21.	Rivastigmine (Cholinesterase inhibitor for dementia/ Alzheimer's disease)	18 mg/10 cm ² , 9.5 mg/ 24 hr	Transdermal patch	NED
22.	Baclofen	2 mg / ml , 30 ml	oral solution (hosp)	HF
23.	Diazepam	1 mg / ml , 30 ml	suspension (hosp)	HF
24.	Pramipexole	0.25MG	tab	NED

25.	Donepezil	5 mg	tab	NED
26.	Trihexyphenidyl hydrochloride	5 mg	tab	ก
27.	Selegiline hydrochloride	5 mg	tab	NED

4.10 Drugs used in substance dependence

4.10.1 Drugs used in alcohol dependence

1.	Disulfiram	500 mg	tab	ก
----	------------	--------	-----	---

4.10.2 Drugs used in smoking cessation

1.	Nortriptyline hydrochloride	10 mg	tab	ก
2.	Nortriptyline hydrochloride	25 mg	tab	ก

กลุ่มยา 5 Infections

5.1 Antibacterial drugs

5.1.1 Penicillins

1.	Amoxicillin sodium + Potassium clavulanate	1.2 G inj (1,000 + 200 mg)	sterile pwdr	ก
2.	Amoxicillin trihydrate	250 mg	cap	ก
3.	Amoxicillin trihydrate	500 mg	cap	ก
4.	Amoxicillin trihydrate	125 mg / 5 mL, 60 mL	dry syr	ก
5.	Amoxicillin trihydrate + Potassium clavulanate	400+57mg / 5 mL, 70 mL	dry syr	ก
6.	Amoxicillin trihydrate + Potassium clavulanate	500+125 mg	tab	ก
7.	Ampicillin sodium	500 mg	sterile pwdr	ก
8.	Ampicillin sodium	1 G	sterile pwdr	ก
9.	Benzathine benzylpenicillin	1.2 MU	sterile pwdr	ก
10.	Cloxacillin sodium	1 G	sterile pwdr	ก
11.	Dicloxacillin sodium	250 mg	cap	ก
12.	Dicloxacillin sodium	62.5 mg / 5 mL	dry syr	ก
13.	Phenoxymethylpenicillin potassium (Penicillin V)	250 mg	tab	ก
14.	Phenoxymethylpenicillin potassium (Penicillin V)	125 mg / 5 mL	dry syr	ก
15.	Piperacillin sodium + Tazobactam sodium	4.5 G	sterile pwdr	ง
16.	Penicillin G (Benzylpenicillin)	5 MU/vial	injection	ก
17.	Amoxicillin trihydrate + Potassium clavulanate	875+125 mg	tab	ก

5.1.2 Cephalosporins, cephamycins and other beta-lactams

1.	Cefalexin	250 mg	cap	ก
2.	Cefalexin	125 mg / 5 mL , 60 mL	dry syr	ก
3.	Cefazolin sodium	1 G	sterile pwdr	ก

4.	Cefixime	100 mg	cap	✓
5.	Cefixime	100 mg / 5 mL , 30 mL	dry syr	✓
6.	Cefoperazone sodium + Sulbactam sodium	1 G + 500 mg	sterile pwdr	✓
7.	Cefotaxime sodium	1 G	sterile pwdr	⊘
8.	Ceftazidime	1 G	sterile pwdr	⊘
9.	Ceftriaxone sodium	1 G	sterile pwdr	⊘
10.	Ertapenem sodium	1 G	sterile pwdr	✓
11.	Meropenem	1 G	sterile pwdr	✓
12.	Cefaclor	125 mg/5 mL	syrup	NED
13.	Cefdinir	125 mg/5 mL	suspension	NED

5.1.3 Tetracyclines

1.	Doxycycline hyclate	100 mg	tab	⊘
----	---------------------	--------	-----	---

5.1.4 Aminoglycosides

1.	Amikacin sulfate	500 mg	sterile sol	⊘
2.	Gentamicin sulfate	80 mg / 2 mL	sterile sol	⊘
3.	Netilmicin sulfate	150 mg / 1.5 mL	sterile sol	✓
4.	Kanamycin	1 g	sterile sol	Ned

5.1.5 Macrolides

1.	Azithromycin	250 mg	cap	✓
2.	Azithromycin	200 mg / 5 mL	dry syrup	✓
3.	Clarithromycin	500 mg	tab	✓
4.	Erythromycin estolate	125 mg / 5 mL	dry syr	⊘
5.	Erythromycin stearate or succinate	125 mg / 5 mL	dry syr	⊘
6.	Roxithromycin	150 mg	tab	⊘
7.	Azithromycin Dihydrate	2 gm, 60 mL	prolonged-release granules for oral suspension	NED
8.	Azithromycin	100 mg / 5 ml , 50 ml	dry syrup (hosp)	HF

5.1.6 Quinolones

1.	Ciprofloxacin hydrochloride	250 mg	tab	✓
2.	Ciprofloxacin lactate	200 mg / 100 mL	sterile sol	✓
3.	Levofloxacin hemihydrate	500 mg	tab	✓
4.	Levofloxacin hemihydrate	750mg / 100 mL	sterile sol	✓
5.	Norfloxacin	200 mg	tab	⊘
6.	Ofloxacin	200 mg	tab	⊘
7.	Moxifloxacin	400 mg	tab	NED
8.	Ciprofloxacin	25 mg / ml , 60 ml	suspension (hosp)	HF
9.	Ciprofloxacin	50 mg / ml , 30 ml	suspension (hosp)	HF
10.	Norfloxacin	20 mg / ml , 60 ml	suspension (hosp)	HF

5.1.7 Some other antibacterials

1.	Chloramphenicol sodium succinate	1 G	sterile pwdr	п
2.	Clindamycin	150 mg	cap (as hydrochloride)	п
3.	Clindamycin	150 mg / mL , 4 mL	sterile sol (as phosphate)	п
4.	Colistimethate sodium	150 mg	sterile pwdr	✓
5.	Fosfomycin sodium	2 G inj	sterile pwdr	✓
6.	Metronidazole	200 mg	cap/tab (as base	п
7.	Metronidazole	500 mg / 100 mL	sterile sol (as base)	п
8.	Vancomycin hydrochloride	500 mg	sterile pwdr	✓
9.	Clindamycin	15 mg / ml , 60 ml	suspension (hosp)	HF
10.	Clindamycin	30 mg / ml , 60 ml	suspension (hosp)	HF
11.	Metronidazole	50 mg / ml , 40 ml	suspension (hosp)	HF
12.	Linesolid	а(2)	tab	NED

5.1.8 Sulphonamides and trimethoprim

1.	Sulfamethoxazole + Trimethoprim	400 + 80 mg	cap, tab	п
2.	Sulfamethoxazole + Trimethoprim	200 + 40 mg / 5 ml , 60 ml	susp	п
3.	Sulfamethoxazole + Trimethoprim	400 + 80 mg	sterile sol	п

5.1.9 Antituberculous drugs

1.	Amikacin sulfate	500 mg	sterile sol	п
2.	Ethambutol hydrochloride	400 mg	film coated tab	п
3.	Isoniazid	100 mg	tab	п
4.	Isoniazid + Rifampicin	100+150 mg	cap/tab	п
5.	Isoniazid + Rifampicin + Pyrazinamide + Ethambutol hydrochloride	75 + 150 + 400 + 275 mg	tab	п
6.	Levofloxacin hemihydrate	500 mg	tab	✓
7.	Levofloxacin hemihydrate	750 mg / 100 mL	sterile sol	✓
8.	Ofloxacin	200 mg	tab	п
9.	Para-aminosalicylic acid	1g	EC tab	п
10.	Pyrazinamide	500 mg	tab	п
11.	Rifampicin	300 mg	cap	п
12.	Rifampicin	450 mg	cap	п
13.	Streptomycin sulfate	1 G	sterile pwdr	п
14.	Tuberculin Purified Protein Derivative		inj	п
15.	Ethambutol	50 mg / ml , 40 ml	oral solution (hosp)	HF
16.	Ethambutol	100 mg / ml , 40 ml	oral solution (hosp)	HF
17.	Isoniazid	50 mg / ml , 60 ml	oral solution (hosp)	HF
18.	Isoniazid + Rifampicin	75+150 mg	tab	NED
19.	Pyrazinamide	50 mg / ml , 50 ml	oral solution (hosp)	HF

20.	Rifampicin	20 mg / ml , 60 ml	oral solution (hosp)	HF
21.	Ethambutol hydrochloride	500 mg	film coated tab	ก

5.1.10 Antileprotic drugs

1.	Dapsone	100 mg	tab	ก
2.	CLOFAZIMINE	50 mg	tab	ก

5.2 Antifungal drugs

1.	Amphotericin B	50 mg	sterile powdr	ก
2.	Fluconazole	200 mg	cap	ก
3.	Griseofulvin	125 mg	tab	ก
4.	Itraconazole	100 mg	tab	ก
5.	Ketoconazole	200 mg	tab	ก
6.	Nystatin	100000U / mL IN 12 mL	oral susp	ก
7.	Saturated solution of potassium iodide		sol (hosp)	ก
8.	Miconazole nitrate	2% , 5 gm	cream	NED
9.	Nystatin + Di-iodohydroxyquinoline + Benzalkonium Cl	100,000 IU + 100 mg + 7 mg	vaginal tab	NED
10.	Voriconazole (เฉพาะราย)	200 mg	tab	จ(2)
11.	Fluconazole	20 mg / ml , 30 ml	suspension (hosp)	HF
12.	Griseofulvin	50 mg / ml , 60 ml	suspension (hosp)	HF
13.	Voriconazole (เฉพาะราย)	200 mg	injection	จ(2)
14.	Voriconazole (เฉพาะราย)	200 mg (สปสช.จ2)	tab/cap	จ(2)
15.	Voriconazole (เฉพาะราย)	200 mg (ปกส.)	tab/cap	จ(2)
16.	Natamycin	5%	Eye drops,Suspension	จ
17.	Terbinafine	250mg	TAB.	NED
18.	Flucytosine	500mg	Cap.	จ

5.3 Antiviral drugs

5.3.1 Non-antiretrovirals

1.	Aciclovir	400 mg	tab	ก
2.	Aciclovir sodium	250 mg	sterile sol	ก
3.	Oseltamivir phosphate	30 mg	cap	จ(1)
4.	Oseltamivir phosphate	45 mg	cap	จ(1)
5.	Oseltamivir phosphate	75 mg	cap	จ(1)
6.	Aciclovir	1 gm	cream	NED
7.	Aciclovir	4.5 gm	eye ointment	ก
8.	Aciclovir	40 mg / ml , 60 ml	suspension (hosp)	HF
9.	Oseltamivir phosphate	10 mg / ml , 30 ml	syrup (hosp)	จ(1)

5.3.2 Antiretrovirals

1.	Efavirenz	200 mg	cap, tab	ก
----	-----------	--------	----------	---

2.	Efavirenz	600 mg	cap, tab	၈
3.	Lamivudine	100 mg	tab	၁(1)
4.	Lamivudine	150 mg	tab	၁(1)
5.	Lamivudine + Stavudine + Nevirapine	150+30+200 mg	tab	၁(1)
6.	Lopinavir + Ritonavir	200+50 mg	tab	၈
7.	Lopinavir + Ritonavir	80+20 mg/ml , 160 ml	oral sol	၈
8.	Nevirapine	150 mg	tab	၁(1)
9.	Nevirapine	10 mg/ml , 60 ml	susp	၁(1)
10.	Ritonavir	100 mg	soft gelatin capsule	၈
11.	Stavudine	30 mg	cap	၁(1)
12.	Tenofovir disoproxil fumarate	300 mg	tab	၁(1)
13.	Zidovudine	100 mg	cap	၈
14.	Zidovudine	300 mg	cap	၈
15.	Zidovudine	10 mg/ml , 60 ml	oral sol	၈
16.	Zidovudine + Lamivudine	300+150 mg	tab	၈
17.	Zidovudine + Lamivudine + Nevirapine	250 + 150 +200 mg	tab	၈
18.	Didanosine	125 mg	chewable tablets	၁(1)
19.	Didanosine	200 mg	chewable tablets	၁(1)
20.	Lamivudine	10 mg / ml , 60 ml	syrup	၈
21.	Lamivudine + Stavudine	150+30 mg	tab	NED
22.	Nevirapine	200 mg	tab	၈
23.	Rilpivirine	25 mg	tab	၈
24.	Stavudine	5 mg / ml , 60 ml	suspension	၁(1)
25.	Darunavir	300 mg	tab	၈
26.	Raltegravir	400 mg	tab	၁(2)
27.	Tenofovir+Emtricitabine+Efavirenz	300+200+600	tab	၈
28.	Abacavir	300 mg	tab	၈
29.	Tenofovir +Emtricitabine	300+200	tab	၈
30.	Efavirenz	50 mg	tab	၈
31.	Darunavir	600 mg	tab	၈
32.	Abacavir+Lamivudine	600+300 mg	tab	၈
33.	Atazanavir	300 mg	tab	၈
34.	Dolutegravir	50 mg	tab	၈
35.	Dolutegravir+Tenofovir+Lamivudine	50+300+300	tab	၈

5.3.3 Viral hepatitis

1.	Lamivudine	100 mg	tab	၁
2.	Lamivudine	150 mg	tab	၁

3.	Peginterferon alfa-2a	180 mcg/0.5 mL (prefilled-syringe)	sterile sol	จ2
4.	Peginterferon alfa-2b	100 mcg/0.5 mL	sterile pwdr	จ2
5.	Tenofovir disoproxil fumarate	300 mg	tab	ก
6.	Adefovir Dipivoxil	10 mg	tab	NED
7.	Entecavir	0.5 mg	cap	NED
8.	Telbivudine	600 mg	tab	NED
9.	SOFOS.400 + VELPATAVIR 100 MG(ส1สข)	500 MG	tab	จ2
10.	SOFOS.400MG+VELPA.100MG(MYHEP ALL)(ข้อ)	500 MG	tab	จ2
11.	RIBAVIRIN(RibavirinGPO)ข้อ	200MG	tab	จ2
12.	RIBAVIRIN(RibavirinGPO)ส1สข(จ2)TAB	200MG	tab	จ2
13.	Lamivudine	300 mg	tab	ก

5.4 Antiprotozoal drugs

5.4.1 Antimalarials

1.	Artesunate	50 mg	tab	ก
2.	Chloroquine phosphate	250 mg	tab	ก
3.	Mefloquine hydrochloride	250 mg	tab	ก
4.	Primaquine diphosphate	15 mg	tab	ก
5.	Quinine sulfate	300 mg	tab	ก
6.	Quinine dihydrochloride	600 mg / Amp	sterile sol	ก
7.	Artesunate	60 mg	injection	ก
8.	Primaquine diphosphate	1 mg / ml , 60 ml	suspension (hosp)	HF

5.4.2 Other antiprotozoal drugs

1.	Metronidazole	200 mg	cap/tab (as base	ก
2.	Metronidazole	500 mg / 100 mL	sterile sol (as base)	ก
3.	Pyrimethamine	25 mg	tab	ก
4.	Metronidazole	40 mg / ml , 60 ml	suspension (hosp)	HF

5.5 Anthelmintics

1.	Albendazole	200 mg	tab	ก
2.	Albendazole	200 mg / 5 mL in 10 mL	susp	ก
3.	Ivermectin	6 mg	tab	ก
4.	Niclosamide	500 mg	tab	ก
5.	Praziquantel	600 mg	tab	ก
6.	Diethylcabarmazine	300 mg	tab	ก

5.6 Antiseptics

1.	Chlorhexidine gluconate	4% , 5 L	scrub sol	ก
2.	Ethyl alcohol	70%,	sol, sol (hosp), gel (hosp)	ก
3.	Hydrogen peroxide	6%, 450 mL	sol	ก

4.	Povidone-iodine	10%,	sol	n
5.	Chlorhexidine + Cetrimide	1.5% + 15% ,5 L	sol	NED
6.	Chlorhexidine Gluconate	1%, 100 gm	cream	NED
7.	Chloroxylenol	4.8%, 5 L	sol	NED
8.	Formaldehyde	450 mL	sol	NED
9.	Glutaraldehyde	2%	sol	NED
10.	Tetrachlorodecaoxygen	1%, 50 mL	topical solution	NED
11.	Chlorhexidine gluconate	5%, 5 L	solution	n
12.	Povidone-iodine	7.5%	scrub solution	n
13.	Chlorhexidine	0.5% , 10X10 cm2	dressing gauze	NED
14.	Chlorhexidine gluconate	0.05% , 500ml	solution (hosp)	HF
15.	Chlorhexidine gluconate	30ml	tincture	HF
16.	Chlorhexidine in 70% Alcohol	2%	solution (hosp)	n
17.	Ethyl alcohol	500 ml	gel (hosp)	n
18.	Ethyl alcohol	1000 ml	hand rub (hosp)	n
19.	Formaldehyde	4% ,1L	solution (hosp)	NED
20.	Gentian violet		solution (hosp)	n
21.	Hydrogen peroxide	3% ,240ml	solution	n
22.	Hydrogen peroxide:NSS	1:3 ,240ml	solution (hosp)	n
23.	Sodium hypochlorite	1.75% , 1L	solution (hosp)	n
24.	Sodium hypochlorite	2.5% , 1L	solution (hosp)	n
25.	Sodium hypochlorite	3.75% , 1L	solution (hosp)	n
26.	Sodium hypochlorite	0.25% , 1L	solution (hosp)	n
27.	Ortho-Phthalaldehyde	0.55%	solution	NED

กลุ่มยา 6 Endocrine system

6.1 Drugs used in diabetes

6.1.1 Insulins

1.	Biphasic isophane insulin (Soluble insulin + Isophane insulin)	100 IU/mL , 3 mL (Penfill)	sterile susp	n
2.	Biphasic isophane insulin (Soluble insulin + Isophane insulin)	100 IU/mL ,10 mL (Vial)	sterile susp	n
3.	Insulin aspart + insulin aspart protamine	100 IU/mL , 3 mL (Penfill)	sterile susp	ง
4.	Isophane insulin NPH	100 IU/mL ,3 mL (Penfill)	sterile susp	n
5.	Isophane insulin NPH	100 IU/mL, 10 mL (Vial)	sterile susp	n

6.	Soluble insulin	100 IU / mL in 3 mL (Penfill)	sterile sol	ก
7.	Soluble insulin	100 IU / mL in 10 mL (Vial)	sterile sol	ก
8.	Insulin Detemir	100 IU/mL in 3 mL Flexpen	sterile sol	NED
9.	Insulin Glagine	100 IU/mL in 3 mL Prefill Pen	sterile sol	NED
10.	Insulin ACTRAPID	100IU/ml in 10ML (vial)	sterile sol	ก
11.	Insulin ACTRAPID Penfill	100 IU / mL in 3 mL (Penfill)	sterile sol	ก
12.	Insulin degludec + liraglutide	100IU/ml+3.6mg/ml Penfill	sterile sol	NED
13.	Semaglutide	4mg/3ml(Penfill)	sterile sol	NED

6.1.2 Oral antidiabetic drugs

1.	Glibenclamide	5 mg	tab (เฉพาะ 2.5, 5 mg)	ก
2.	Glipizide	5 mg	tab	ก
3.	Metformin hydrochloride	500 mg	tab	ก
4.	Pioglitazone hydrochloride	30 mg	tab	จ
5.	Repaglinide	1 mg	tab	จ
6.	Gliclazide	80 mg	tab	NED
7.	Glicazide (เฉพาะวัย)	60 mg	tab	NED
8.	Sitagliptin	100 mg	tab	NED
9.	Metformin hydrochloride	1000mg	prolong release tab	NED
10.	Vildagliptin	50mg	tab	NED
11.	Gemigliptin	50mg	tab	NED
12.	Dapagliflozin	10mg	tab	NED
13.	Empagliflozin	10mg	tab	NED

6.2 Thyroid and antithyroid drugs

6.2.1 Thyroid hormones

1.	Levothyroxine sodium	100 mcg	tab	ก
2.	Levothyroxine sodium	25 mcg / ml , 60 ml	suspension (hosp)	HF

6.2.2 Antithyroid drugs

1.	Lugol 's solution		oral sol (hosp)	ก
2.	Propylthiouracil	50 mg	tab	ก
3.	Saturated solution of potassium iodide		oral sol (hosp)	ก
4.	Methimazole	5 mg	tab	ก
5.	Methimazole	3 mg / ml , 40 ml	oral solution (hosp)	HF

6.3 Corticosteroids

1.	Dexamethasone	4 mg	cap/tab (as base)	ก
----	---------------	------	-------------------	---

2.	Dexamethasone	4 mg / mL	sterile sol (as sodium phosphate or acetate)	ก
3.	Hydrocortisone	100 mg	sterile powdr (as sodium succinate), sterile susp (as acetate)	ก
4.	Methylprednisolone	1000 mg	sterile powdr/sterile susp (as hemisuccinate or sodium succinate or acetate)	ก
5.	Prednisolone	5 mg	tab	ก
6.	Triamcinolone acetonide	40 mg / mL	sterile susp	ก
7.	Dexamethasone	0.5mg	tab	ก
8.	Prednisolone	2 mg / ml , 60 ml	suspension (hosp)	ก
9.	Methylprednisolone	125 mg	injection	ก
10.	Triamcinolone acetonide	10 mg/ml	injection	ก

6.4 Sex hormones

6.4.1 Female sex hormones

1.	Conjugated estrogens	0.625 mg	tab	ก
2.	Hydroxyprogesterone caproate	250 mg	sterile oily sol for inj	ก
3.	Medroxyprogesterone acetate	5 mg	tab	ก
4.	Norethisterone	5 mg	tab	ก
5.	Estradiol (Hormone replacement therapy for menopause)	3.9 mg	transdermal patch	NED
6.	Estradiol + Drospirenone (Hormone replacement therapy for menopause)	1 + 2 mg/tab	tab	NED
7.	Estradiol valerate + Norgestrel (Hormone replacement therapy for menopause)	2 + 0.5 mg/tab	tab	NED
8.	Tibolone (Prevention of osteoporosis in estrogen deficiency states/menopause)	2.5 mg	tab	NED
9.	Danazol (Androgen : estrogen antagonist for endometriosis)	200mg	cap	NED
10.	Medroxyprogesterone	150 mg/3 ml.	injection	ก
11.	Levonorgestrel	750 mcg	tab	ก
12.	Estradiol + Levonor	0.03 mg + 0.15 mg	tab	ก
13.	Micronized progesterone	200 mg	cap	ง

6.4.2 Male sex hormones and antagonists

1.	Cyproterone acetate	50 mg	tab	ง
2.	Testosterone enantate	250 mg / mL	sterile oily sol for inj	ก
3.	Testosterone undecanoate	40 mg	cap	NED

6.5 Hypothalamic and pituitary hormones

6.5.2 Posterior pituitary hormones and antagonists

1.	Desmopressin acetate	500 mg	tab	ง
2.	Desmopressin acetate	0.1 mg/mL	nasal spray	ง

6.6 Drugs affecting bone metabolism

1.	Calcitonin-salmon	50 IU/mL	sterile sol	✓
2.	Alendronate	70 mg	tab	NED
3.	Calcitonin salmon	200 IU/dose , 14 dose	Nasal spray	NED
4.	Zoledronic acid	5 mg/100 mL	solution for intravenous	NED
5.	Pamidronate	30 mg/10 mL	injection	✓
6.	Alfacalcidol	0.25 mg	tab	NED
7.	Denosumab refill	60 mg/ml	inhalation	NED
8.	Denosumab	120 mg/1.7 ml	injection	NED
9.	Zoledronic acid	4 mg/5 ml	injection	✓
10.	Alendronic+Colecalciferol(FOSAMAX PLUS)	70MG+5600 IU	cap	NED

6.7 Other endocrine drugs

6.7.1 Bromocriptine and other dopaminergic drugs

1.	Bromocriptine mesilate	2.5 mg	tab	ก
----	------------------------	--------	-----	---

6.7.2 Drugs affecting gonadotrophins

1.	Leuporelin acetate	3.75 mg	sterile pwdr	✓2
2.	Leuporelin	22.5 mg	injection	NED

ภาคที่ 7 Obstetrics, gynaecology and urinary-tract disorders

7.1 Drugs used in obstetrics

7.1.1 Prostaglandins, prostaglandins antagonists and oxytocics

1.	Methylergometrine maleate	0.2 mg	sterile sol	ก
2.	Oxytocin	10IU / mL	sterile sol	ก
3.	Sulprostone	500 mcg	sterile pwdr	✓
4.	Clomiphene citrate (Fertility agent : Antiestrogen)	50 mg	tab	n
5.	Dinoprostone (Prostin E2 - uterine stimulant)	3 mg	vaginal tab	NED
6.	Misoprostol	200 mg	tab	NED
7.	Indomethacin	1 mg / ml , 25 ml	oral solution	HF
8.	Carbetocin	100 mcg/ml	injection	NED
9.	Misoprostol+Mifepristone	200 mcg+200 mg	tab	✓(1)

7.1.2 Myometrial relaxants

1.	Terbutaline sulfate	2.5 mg	tab	ก
2.	Terbutaline sulfate	0.5 mg / mL	sterile sol	ก

7.2 Treatment of vaginal and vulval conditions

1.	Clotrimazole	100 mg	vaginal tab	ก
2.	Conjugated estrogens	14 G	vaginal cream	ก

3.	Nystatin+Di-iodohydroxyquinoline+Benzalkonium Cl	100,000 IU+100mg+7mg	vaginal tab	NED
----	--	----------------------	-------------	-----

7.3 Contraceptives

1.	Ethinylestradiol + Levonorgestrel	30 + 150 mcg	tab	ก
2.	Etonogestrel	68 mg	implant 1 rod (68 mg/rod)	ก
3.	Medroxyprogesterone acetate	150 mg / 3 mL	sterile susp	ก
4.	Ethinylestradiol + Norgestrel	50 + 500 mcg	tab	NED

7.4 Drugs for genito-urinary disorders

7.4.1 Drugs for benign prostatic hyperplasia

1.	Alfuzosin hydrochloride	10 mg	SR tab	ก
2.	Doxazosin mesilate	4 mg	immediate release tab	ก
3.	Finasteride	5 mg	tab	ง
4.	Bethanechol chloride (for Urinary Retention)	10 mg	tab	NED
5.	Danazol (Androgen : estrogen antagonist for endometriosis))	200 mg	cap	NED
6.	Dutasteride (ยาเฉพาะราย)	0.5 mg	tab	NED
7.	Tamsulosin HCl	0.4 mg	prolong-release film coated tab	NED
8.	Tolterodine-l-tartrate 2 mg (เฉพาะราย) (หมวด urinary antispasmodic)	2 mg	extended release cap	NED
9.	Tropium chloride	30 mg	tab	NED
10.	Oxybutynin	5 mg	tab	ก

7.4.3 Drugs used in alkalanisation of urine

1.	Potassium citrate	8.91 mEq/15ml , 240ml	Elixir (hosp)	ก
2.	Potassium citrate	8.91 mEq/15ml , 1000ml	Elixir (hosp)	ก
3.	Potassium citrate + Sodium citrate	231.5+195 mg	tab	NED
4.	Modified Sholh's solution	240 ml	solution (hosp)	HF
5.	Sodium citrate	0.3 Molar , 30 ml	solution (hosp)	HF

กลุ่มยา 8 Malignant disease and immunosuppression

8.1 Cytotoxic drugs

8.1.1 Alkylating drugs

1.	Chlorambucil	2 mg	tab	ก
2.	Cyclophosphamide	50 mg	tab	ก
3.	Cyclophosphamide	1 gm	sterile pwdr	ก
4.	Ifosfamide	1000 mg	sterile pwdr	ง
5.	Melphalan	2 mg	tab	ก

6.	Dacarbazine	200 mg	sterile powder for injection	NED
7.	Ifosfamide	500 mg	sterile pwdr	ง

8.1.2 Cytotoxic antibiotics

1.	Bleomycin	15 mg	sterile pwdr (as sulfate or as hydrochloride)	ก
2.	Doxorubicin hydrochloride	50 mg	sterile pwdr, sterile susp, sterile sol	ก
3.	Idarubicin hydrochloride	10 mg	sterile pwdr	ง
4.	Mitomycin	2 mg	sterile powder	NED
5.	Mitoxantrone HCl	20 mg / ml , 30 ml	sterile solution	ง
6.	Doxorubicin hydrochloride	20 mg / 10 ml	sterile pwdr, sterile susp, sterile sol	ก
7.	Dactinomycin	0.5 mg	sterile powder	ก

8.1.3 Antimetabolites

1.	Cytarabine	100 mg / 5 mL	sterile pwdr	ก
2.	Fluorouracil	500 mg/10 mL	sterile sol	ก
3.	Mercaptopurine	50 mg	tab	ก
4.	Methotrexate	2.5 mg	tab (as base or sodium)	ก
5.	Methotrexate	1000 mg / 10 mL	sterile pwdr	ก
6.	Methotrexate	50 mg / 2 mL	sterile sol (as sodium)	ก
7.	Oxaliplatin	50 mg	sterile pwd , sterile sol	ง
8.	Tegafur + uracil	100+224 mg	capsule	ง
9.	Tioguanine	40 mg	tab	ง
10.	Azacitidine	100 mg	injection	NED
11.	Cytarabine	2,000 mg/ 20 mL	sterile pwdr	ก
12.	Capecitabine	500mg	tab	ง
13.	Gemcitabine	200 mg	sterile pwdr	ง
14.	Gemcitabine	1g	sterile pwdr	ง
15.	HydroxyUREA 500 MG	500 MG	tab, cap	ง
16.	FLUDARABINE	50 MG	sterile pwd	ง
17.	Fluorouracil	1000 MG/20 ML	sterile pwd	ก
18.	Oxaliplatin	100 MG/20 ML	sterile pwd , sterile sol	ง
19.	Pemetrexed	500 mg /VIAL	injection	NED

8.1.4 Vinca alkaloids and etoposide

1.	Etoposide	100 mg / 5 mL	sterile sol (as base)	ก
2.	Vinblastine sulfate	10 mg	sterile pwdr, sterile sol	ก
3.	Vincristine sulfate	1 mg / mL	sterile pwdr, sterile sol	ก
4.	Vincristine sulfate	2 mg / mL	sterile pwdr, sterile sol	ก

5.	Vinorelbine tartrate	10 mg/ ml	sterile sol	✓
8.1.5 Other antineoplastic drugs				
1.	Carboplatin	450 mg IN 45mL	sterile pwdr, sterile sol	ก
2.	Cisplatin	50 mg /50 mL	sterile pwdr, sterile sol	ก
3.	Docetaxel	20 mg / 0.5 mL	sterile sol	✓2
4.	Imatinib mesilate	100 mg	tab	✓2
5.	Imatinib mesilate	400 mg	tab	✓2
6.	Paclitaxel	300 mg / 50 mL	sterile sol	✓
7.	Tretinoin	10 mg	cap	✓
8.	Bortezomib	3.5 mg / 10 mL	powder for injection	NED
9.	Nilotinib	150 mg	tab	NED
10.	Rituximab	100 mg/ 10 mL	injection	NED
11.	Rituximab	500 mg/ 10 mL	injection	NED
12.	Asparaginase	10,000 IU	sterile powder for injection	ก
13.	Hydroxyurea	500 mg	cap	ก
14.	Irinotecan	300 mg / 15ml	sterile solution	NED
15.	Docetaxel	80 mg / 4 mL	sterile sol	✓2
16.	Erlotinib	150 mg	tab	✓2
17.	Trastusumab	150 mg	sterile pwdr	✓2
18.	Trastusumab	440 mg	sterile pwdr	✓2
8.2 Drugs affecting the immune response				
1.	Azathioprine	50 mg	tab	ก
2.	BCG		freeze-dried pwdr for bladder instillation	✓
3.	Ciclosporin	25 mg	cap	ก
4.	Dexamethasone	4 mg	cap (as base) , tab (as base)	ก
5.	Dexamethasone	4 mg / mL	sterile sol (as sodium phosphate or acetate)	ก
6.	Methylprednisolone	1000 mg	sterile pwdr/sterile susp (as hemisuccinate or sodium succinate or acetate)	ก
7.	Mycophenolate mofetil	250 mg	cap	✓
8.	Prednisolone	5 mg	tab	ก
9.	Thalidomide	50 mg	tab	NED
10.	Dexamethasone	0.5 mg	tab	ก
11.	Prednisolone	2 mg / ml , 60 ml	oral solution (hosp)	HF
8.3 Sex hormones and hormone antagonists in malignant disease				
8.3.1 Progestogens, anti-estrogens and enzyme inhibitors				

1.	Tamoxifen citrate	20 mg	tab	ก
2.	Anastrozole (Hormonal Antineoplastics: Aromatase inhibitor)	1 mg	tab	NED
3.	Bicalutamide (Hormonal Antineoplastics : Antiandrogen))	150 mg	tab	NED
4.	Letrozole	2.5 mg	tab	จ2
5.	Flutamide	250 mg	tab	ง
6.	Exemestane	25 mg	tab	NED

กลุ่มยา 9 Nutrition and blood

9.1 Whole blood, blood products and drugs used in some blood disorders

9.1.1 Whole blood and blood products

1.	Platelets concentrate, irradiated			ก
2.	Platelets concentrate, random donor			ก
3.	Platelets concentrate, single donor			ก
4.	Whole blood			ก
5.	Albumin	20%, 50 ml	injection	NED

9.1.2 Drugs used in hypoplastic, haemolytic and renal anemias

1.	Deferiprone	500 mg	tab	ง
2.	Deferoxamine mesilate	500 mg / 7.5 mL	sterile pwdr	ก
3.	Epoetin alfa	4000 IU	sterile pwdr/ sterile sol	จ2
4.	Epoetin beta	5000 IU	sterile sol	จ2
5.	Folic acid	5 mg	tab (เฉพาะไม่น้อยกว่า 5 mg)	ก
6.	Iron sucrose	100 mg / 5 mL	sterile sol	ก
7.	Oxymetholone	50 mg	tab	ข
8.	Epoetin beta	10,000 iu/mL	prefill syringe injection	NED
9.	Epoetin beta	30,000 iu/mL	prefill syringe injection	NED
10.	Eltrombopag olamine (Thrombopoietin receptor agonist for Aplatic anemia and Idiopathic thrombocytopenia)	25 mg	tab	NED
11.	Eltrombopag olamine (Thrombopoietin receptor agonist for Aplatic anemia and Idiopathic thrombocytopenia)	50 mg	tab	NED
12.	Epoetin alfa	5000 IU/syr	prefill syringe injection	จ2
13.	Deferasirox	250 mg	tab	จ2

9.1.3 Drugs used in bone marrow transplantation

1.	Filgrastim	300 mcg / mL	sterile sol	ง
----	------------	--------------	-------------	---

9.2 Fluids and electrolytes

1.	Calcium polystyrene sulfonate	5 gm	oral powdr	ก
2.	Glucose with/without sodium chloride	50%, 50 mL	sterile sol	ก
3.	Intermittent peritoneal dialysis	1000 mL	sterile sol	ก
4.	Potassium chloride	500 mg	compressed tab, EC tab	ก
5.	Potassium chloride	20 meq / 10 mL	sterile sol	ก
6.	Sodium bicarbonate	300 mg	tab	ก
7.	Sodium bicarbonate	7.5% inj	sterile sol	ก
8.	Sodium chloride	0.45%, 1,000 mL	sterile sol	ก
9.	Water for injection		sterile sol	ก
10.	Dextran-40 in NSS	10%, 500 mL	injection	NED
11.	Hydroxyethyl Starch	6% , 500 mL	sol	NED
12.	Hydroxyethyl Starch	10% , 500 mL	sol	NED
13.	Polygeline	3.5%, 500 mL	injection	NED
14.	Dextrose in water (10%DW)	10% dextrose, 500 mL	injection	ก
15.	Dextrose in 1/5 normal saline (10%DN/5)	10% dextrose, 0.18%NaCl, 500 mL	injection	ก
16.	Dextrose in water (5%DW)	5% dextrose, 100 mL	injection	ก
17.	Dextrose in water (5%DW)	5% dextrose, 50 mL	partial-filled injection	ก
18.	Dextrose in water (5%DW)	5% dextrose, 250 mL	partial-filled injection	ก
19.	Dextrose in water (5%DW)	5% dextrose, 500 mL	injection	ก
20.	Dextrose in water (5%DW)	5% dextrose, 1,000 mL	injection	ก
21.	Dextrose in 1/2 normal saline (10%DN/2)	10% dextrose, 0.45%NaCl, 1,000 mL	injection	ก
22.	Dextrose in normal saline (5%DNSS)	5% dextrose, 0.9%NaCl, 1,000 mL	injection	ก
23.	Dextrose in normal saline (5%DNSS)	5% dextrose,0.9%NaCl, 500 mL	injection	ก
24.	Dextrose in 1/2 normal saline (5%DN/2)	5% dextrose, 0.45%NaCl, 1,000 mL	injection	ก
25.	Dextrose in 1/2 normal saline (5%DN/2)	5% dextrose, 0.45%NaCl, 500 mL	injection	ก
26.	Dextrose in 1/3 normal saline (5%DN/3)	5% dextrose, 0.3%NaCl, 1,000 mL	injection	ก
27.	Dextrose in 1/3 normal saline (5%DN/3)	5% dextrose, 0.3%NaCl, 500 mL	injection	ก
28.	Dextrose in 1/4 normal saline (5%DN/4)	5% dextrose, 0.225%NaCl, 500 mL	injection	ก
29.	Dextrose in 1/5 normal saline (5%DN/5)	5% dextrose, 0.18%NaCl, 500 mL	injection	ก
30.	Peritoneal Dialysis (Normal Calcium)	Dianeal Twin bag 2.3%, 2,000 mL	peritoneal solution	ก
31.	Peritoneal Dialysis (Normal Calcium)	Dianeal Twin bag 4.25%, 2,000	peritoneal solution	ก

32.	Peritoneal Dialysis (Normal Calcium)	Dianeal Twin bag 1.5%, 2,000 mL	peritoneal solution	ก
33.	Peritoneal Dialysis (Low Calcium)	Dianeal Low Calcium (1.5% mEq/L), 5,000 mL	peritoneal solution	ก
34.	Peritoneal Dialysis (Low Calcium)	Dianeal Low Calcium (2.5% mEq/L), 5,000 mL	peritoneal solution	ก
35.	Peritoneal Dialysis (Low Calcium)	Dianeal Low Calcium (4.25% mEq/L), 5,000 mL	peritoneal solution	ก
36.	Ringer's acetate solution with or without dextrose	1,000 mL	injection	ก
37.	Ringer's lactate solution with or without dextrose	1,000 mL	injection	ก
38.	Hydroxyethyl Starch with electrolyte	6% , 500 lm	sterile solution	NED
39.	Potassium chloride	20mEq / 15ml	elixir (hosp)	ก
40.	Potassium citrate	8.91mEq / 15ml	elixir (hosp)	ก
41.	Sodium chloride	0.9% , 100 ml	sterile solution	ก
42.	Sodium chloride	0.9% , 1000 ml	sterile solution	ก
43.	Sodium chloride	0.9% , 1000 ml	sterile solution irrigation	ก
44.	Sodium chloride	0.9% , 5 ml	sterile solution	ก
45.	Sodium chloride	3% , 500 ml	sterile solution	ก
46.	Sodium chloride	1g , 5g	powder (hosp)	HF
47.	Sorbitol	20% , 50ml	syrup (hosp)	HF
48.	Sorbitol	20% , 240ml	syrup (hosp)	HF
49.	sterile water partial-filled		sterile solution	ก
50.	Sucrose	24% , 10 ml	syrup (hosp)	HF
51.	Sucrose	24% , 30 ml	syrup (hosp)	HF
52.	Dextrose in normal saline (10%DNSS)	10% dextrose, 0.9%NaCl, 1,000 mL	injection	ก
53.	Sodium chloride	300 mg	tab	ก

9.3 Vitamins

1.	Alfacalcidol	0.25 mcg	cap, tab	ก
2.	Folic acid	5 mg	tab (เฉพาะ 400 mcg และ 5 mg)	ก
3.	Multivitamins	60 mL	syr	ก
4.	Multivitamins	15 mL	drop	ก
5.	Multivitamins		tab	ก
6.	Vitamin A	25000 IU	cap, tab	ก
7.	Vitamin B complex		cap, tab	ก
8.	Vitamin B complex	(1 ML/AMPULE)	sterile sol	ข
9.	Vitamin B1	100 mg	tab	ก
10.	Vitamin B12	1000 mcg	tabsterile sol (เฉพาะ 1000 mcg/ml)	ก

11.	Vitamin B6	50 mg	tab	ก
12.	Vitamin C	100 mg	tab	ก
13.	Vitamin C	250 mg / mL IN 2 mL	sterile sol	ก
14.	Vitamin D2	20000 IU	cap	ก
15.	Vitamin E	50 IU/ml , 10 ml	emulsion (hosp), syr	ก
16.	Vitamin K1	1 mg / 0.5mL	sterile sol	ก
17.	Vitamin K1	10 mg / mL	sterile sol	ก
18.	Calcitriol	0.25 mcg	cap	ก
19.	Vitamin E	100 IU	cap	ง
20.	Vitamin B1	2 mg / ml , 50 ml	suspension (hosp)	HF
21.	Vitamin B12	100 mcg	tab	ก
22.	VITAMIN B12	(10MG/10 ML)(1000mcg/1ml)	vial	ก
23.	VITAMIN (F+B+C)	25000 IU	tab	NED
24.	IODINE(0.15)+FOLIC(0.5)+FF(150) (PRENAMED-H)		tab	NED
25.	IRON(100) + FOLIC ACID(0.35 MG) (MALTOFER)		tab	NED
26.	TRIFERDINE150(IODINE+FOLI+FF)	150 MG	tab	ก
27.	Vitamin B6	100 mg	tab	ก
28.	RETINOL	25000 IU	cap	ก
29.	Vitamin B1	100 mg	sterile sol	ก
30.	Calcium + Vitamin D + Minerals	600 mg + 200 iu	tab	NED

9.4 Intravenous nutrition

1.	Amino acid solution for infants	10%, 100 mL	sterile sol	ก
2.	Amino acid solution ชนิด high branched chain amino acid	Amino acid solution 7.2%W/V with 45.8% W/W Branched chain amino acid, 200 mL	sterile sol	ก
3.	Amino acid solution ชนิด high essential amino acid	L-amino acid 7% , 250 mL	sterile sol	ก
4.	Amino acids with minerals	1,000 mL (Bfluid)	sterile sol	ก
5.	Complete fat-soluble vitamin preparation		preparation for intravenous use (sterile powdr, sterile sol, sterile emulsion)	ก
6.	Complete water-soluble vitamin preparation		preparation for intravenous use (sterile powdr)	ก
7.	Dextrose solution with minerals with electrolytes		sterile sol	ก
8.	Fat emulsion	20%, 250 mL	sterile emulsion	ก
9.	Multivitamin injection		preparation for intravenous use (sterile sol)	ก

10.	Three-in-one parenteral nutrition	1,000 Kcal/1,448 ml(Smofkabiven)	emulsion for infusion	ง
11.	Amino acids with minerals	10% , 500 mL (Aminoven)	sterile sol	ก
12.	Fat emulsion	20%, 100 mL	sterile emulsion	ก
13.	Multiple trace mineral solution		sterile solution	ก

9.5 Minerals

1.	Aluminium hydroxide		susp	ข
2.	Calcium carbonate	1000 mg	cap, tab	ก
3.	Calcium carbonate	1650 mg	cap, tab	ก
4.	Calcium gluconate	100 mg / mL	sterile sol	ก
5.	Dipotassium hydrogen phosphate	20 mEq/20 mL	sterile sol	ก
6.	Ferrous fumarate	200 mg	tab	ข
7.	Ferrous fumarate	45 mg / 0.6 mL(Drop)	oral sol, susp	ข
8.	Iodine	0.15 mg	cap	ก
9.	Magnesium hydroxide		susp, susp (hosp)	ก
10.	Magnesium sulfate	10% IN 10 mL	sterile sol, oral sol, oral sol(hosp)	ก
11.	Magnesium sulfate	50% IN 2 mL	sterile sol, oral sol, oral sol(hosp)	ก
12.	Calcium acetate	1000 mg	tab	NED
13.	Lanthanum Carbonate (หมวด Metabolic disorder - Phosphate binder)	500 mg	chewable tab	NED
14.	Mixture Ketoanalogues and essential amino acid (หมวด Metabolic disorder)	600 mg	tab	NED
15.	Sevelamer carbonate (หมวด Metabolic disorder - Phosphate binder)	800 mg	film coated tab	NED
16.	Calcium gluconate	10% , 10ml	sterile solution	ก
17.	Citric acid	30% , 1000ml	solution	HF

9.6 Vitamins and minerals for pregnancy and lactating mothers

1.	Ferrous fumarate	200 mg	tab	ก
2.	Ferrous salt + Folic acid + Potassium Iodide	60 mg as iron + 400 mcg + 150 mcg as iodine	tab	ก
3.	Folic acid	5 mg	tab (เฉพาะ 400 mcg และ 5 mg)	ก
4.	Ferrous fumarate + Vit B + Vit C + Calcium + folic acid (Ferro Vit)		tab	NED

10.1 Drugs used in rheumatic diseases and gout

10.1.1 Non-steroidal anti-inflammatory drugs (NSAIDs)

1.	Aspirin	81 mg	tab , EC tab	n
2.	Aspirin	300 mg	tab , EC tab	n
3.	Diclofenac sodium	25 mg	EC tab	n
4.	Diclofenac sodium	75 mg / 3 mL	sterile sol	n
5.	Ibuprofen	200 mg	film coated tab	n
6.	Ibuprofen	100 mg / 5 mL	susp	n
7.	Indomethacin	25 mg	cap	n
8.	Naproxen	250 mg	compressed tab (as base)	n
9.	Celecoxib	200 mg	cap	NED
10.	Etoricoxib	60 mg	tab	NED
11.	Meloxicam	7.5 mg	tab	NED
12.	Parecoxib	40 mg/ 2 mL	sterile powder for injection	NED
13.	Indomethacin	1 mg / ml , 25 ml	suspension (hosp)	HF
14.	Ketorolac tromethamine	30 mg/ml	sterile sol	NED

10.1.2 Disease-modifying antirheumatic drugs (DMARDs)

1.	Azathioprine	50 mg	tab	n
2.	Ciclosporin	25 mg	cap	√
3.	Hydroxychloroquine sulfate	200 mg	tab	π
4.	Methotrexate	2.5 mg	tab (as base or sodium)	n
5.	Methotrexate	1000 mg / 10 mL	sterile pwdr	n
6.	Methotrexate	50 mg / 2 mL	sterile sol (as sodium)	n
7.	Sulfasalazine	500 mg	EC tab	n
8.	Leflunomide	20 mg	tab	√
9.	Baricitinib	4 mg	tab	NED
10.	Adalimumab	40 mg/0.8 ml	injection	NED
11.	Secukinumab	150 mg	injection	NED
12.	Tocilizumab	400 mg/20 ml	injection	√2
13.	Etanercept	25 mg/vial	injection	NED

10.1.3 Drugs for treatment of gout and hyperuricaemia

1.	Allopurinol	100 mg	tab	n
2.	Colchicine	0.6 mg	tab	n
3.	Potassium citrate + Sodium citrate	231.5 + 195 mg	tab	NED

10.2 Drugs used in neuromuscular disorders

10.2.1 Drugs which enhance neuromuscular transmission

1.	Neostigmine methylsulfate	2.5 mg / mL	sterile sol	π
----	---------------------------	-------------	-------------	---

2.	Pyridostigmine bromide	60 mg	tab	ก
3.	Pyridostigmine bromide	12 mg / ml , 60 ml	suspension (hosp)	HF

10.2.2 Skeletal muscle relaxants

1.	Baclofen	10 mg	tab	ก
2.	Diazepam	2 mg	tab	ก
3.	Diazepam	5 mg	tab	ก
4.	Diazepam	5 mg / mL in 2 mL	sterile sol	ก
5.	Eperisone HCl	50 mg	tab	NED
6.	Orphenadrine	70 mg	tab	NED
7.	Baclofen	2 mg / ml , 30 ml	suspension (hosp)	HF
8.	Diazepam	1 mg / ml , 30 ml	suspension (hosp)	HF
9.	Paracetamol+Orphenadrine	450 mg + 35 mg	tab	NED

10.3 Drugs for relief of soft-tissue inflammation

10.3.1 Rubifacients

1.	Methyl salicylate cream compound		cream	ก
2.	ครีมนวดฝ่าเท้า	500 g	cream (hosp)	HF

10.4 Symptomatic Slow Acting Drugs for Osteoarthritis (SYSADOA)

1.	Diacerein	50 mg	cap	NED
2.	Sodium Hyaluronate	60 mg / 6 ml	sterile solution	NED
3.	Sodium Hyaluronate	20 mg / 2 ml	sterile solution	NED
4.	Denosumab (Prolia)	60 mg/ml	sterile solution	NED

กลุ่มยา 11 Eye

11.1 Anti-infective eye preparations

11.1.1 Antibacterials and eye wash solution

1.	Chloramphenicol	0.5%	eye drop	ก
2.	Fusidic acid	1%	eye drop (in gel base)	ง
3.	Polymyxin B sulfate + Neomycin sulfate + Gramicidin	5,000 IU+2 mg+0.025 mg(Poly oph)	eye drop	ก
4.	Gatifloxacin	0.30%	eye drop	NED
5.	Moxifloxacin HCl	0.5%	eye drop	NED
6.	Oxytetracycline + Polymyxin B	0.5% + 10,000 IU(Terramycin)	eye ointment	NED
7.	Tobramycin	0.3%, 5 mL	eye drop	NED
8.	Azithromycin	250mg/neb	eye drop (hosp)	NED
9.	Cefazolin	50 mg / ml , 5 ml	eye drop (hosp)	HF

10.	Ceftazidime	50 mg / ml , 10 ml	eye drop (hosp)	HF
11.	Gentamicine	14 mg / ml , 5 ml	eye drop (hosp)	HF
12.	Vancomycin	50 mg / ml , 10 ml	eye drop (hosp)	HF
13.	Cyclospine	0.1% / 3 ml	eye drop (hosp)	NED
14.	Oxytetracycline	3.5G	eye ointment	NED

11.1.2 Antibacterials with corticosteroids

1.	Dexamethasone sodium phosphate + Neomycin sulfate	1 + 3.5 mg/mL, 4mL (Dex oph)	eye drop	ก
2.	Dexamethasone sodium phosphate + Chloramphenicol + Tetrahydrozoline hydrochloride	1 + 5 + 0.25 mg/mL	eye drop	ก
3.	Dexamethasone sodium phosphate + Neomycin sulfate + Polymixin B sulfate	3.5 gm (Maxitrol)	eye ointment	ก
4.	Polymixin+Neomycin	10 ml	eye drop	ก

11.1.4 Antivirals

1.	Aciclovir	4.5 G	eye oint	ก
2.	Amphotericin b (กัณ Antifungals)	0.1% , 10 ml	eye drop	HF
3.	ketoconazole (กัณ Antifungals)	20 mg / ml , 10 ml	eye drop (hosp)	HF

11.2 Corticosteroids and other anti-inflammatory preparations

1.	Antazoline hydrochloride + Tetrahydrozoline hydrochloride	0.05% + 0.04% , 10 mL	eye drop	ก
2.	Fluorometholone	0.1%	eye susp (as base)	ก
3.	Prednisolone acetate	1%, 5 mL (Pred forte)	eye susp	ก
4.	Loteprednol etabonate	0.5% (5 mg/mL)	eye susp	NED
5.	Dexamethasone+Framycetin sulfate+Gramicidin	0.5+5+0.05 mg / ml , 8 ml	eye drop	ก
6.	Olopatadine HCl	2%, 2.5 mL	eye drop	NED

11.3 Mydriatics and cycloplegics

1.	Atropine sulfate	1%, 5 mL	eye drop	ก
2.	Phenylephrine hydrochloride	10%, 5 mL	eye drop	ก
3.	Tropicamide	1%, 15 mL	eye drop	ก
4.	Phenylephrine hydrochloride	2.5%, 10 mL	eye drop (hosp)	ก
5.	Tropicamide	5%, 10 mL	eye drop (hosp)	ก

11.4 Drugs for treatment of glaucoma

1.	Acetazolamide	250 mg	tab	ก
2.	Bimatoprost	0.03%	eye drop	ง
3.	Brimonidine tartrate	0.15%, 5 mL	eye drop	ก
4.	Brinzolamide	1%, 5 mL	eye susp	ก
5.	Glycerol		oral sol (hosp)	ก
6.	Pilocarpine	2%	eye drop (as hydrochloride or nitrate)	ก

7.	Timolol maleate	0.5%	eye drop	ก
8.	Bimatoprost + Timolol maleate	0.03% + 0.5%	eye drop	NED
9.	Brinzolamide + Timolol maleate	1% + 0.5%	eye drop	NED
10.	Sodium dihydroazapentacene polysulfonate (for Cataract)	0.15 mg/mL	eye drop	NED
11.	Travoprost + Timolol maleate	40 mcg + 5 mg/mL , 2.5 mL	eye drop	NED
12.	Travoprost	40 mcg/mL 0.004% , 2.5 mL	eye drop	NED
13.	Acetazolamide	25 mg / ml , 30 ml	suspension (hosp)	HF
14.	Tafluprost+Timolol	0.0015%+0.5%	Eye drop,Solution	NED
15.	Tafluprost	0.0015%/3mL	Eye drop	NED

11.5 Local anaesthetics

11.6 Tear deficiency, ocular lubricants and astringents

1.	Carbomer (with preservative, with/without sorbitol)	2mg / G	eye gel	ก
2.	Hypromellose (with preservative)	0.3%	eye drop	ก
3.	Carboxymethylcellulose Sodium + Glycerin	0.5% + 0.9%	eye drop	NED
4.	Sodium hyaluronate	1.8 mg/mL , 0.3 mL	eye drop (SDU)	NED

11.7 Ocular diagnostic and peri-operative preparations and photodynamic treatment

1.	Balance salt	500 mL	sol for ocular irrigation , sol for intraocular irrigation	ก
2.	Carbachol	0.01% IN 1.5mL	sterile sol for intraocular use	ก
3.	Sodium hyaluronate	1.1 mL	sterile sol for intraocular use	ก
4.	Sodium chondroitin sulfate + Sodium hyaluronate	55 + 60 mg	sterile viscoelastic solution	NED
5.	Fluorescein sodium	10% , 5ml	sterile solution	ก
6.	Mitomycin	2mg	sterile powder	NED
7.	Trypan blue	0.2% , 1ml	sterile solution (hosp)	ง
8.	Sodium chloride	3% , 5ml	eye drop (hosp)	ก
9.	INDOCYANINE	25 mg	INJECTION	ง
10.	CARBACHOL (MIOSTAT)	1.5 ML	EYE/EAR PREP.	ก
11.	BEVACIZUMAB	100 MG/VIAL	CHEMO	จ(2)
12.	FLUORESCINE SODIUM	10 %	INJECTION (ยาน้ำฉีดก่อน)	ก
13.	OPHTHALMIC BALANCED SALT SOLUTION (OSS)		INTRAVENOUSE	ก

กลุ่มยา 12 Ear, nose, oropharynx and oral cavity

12.1 Drugs acting on the ear

12.1.1 Otitis externa and otitis media

- | | | | | |
|----|---|----------------------|---|---|
| 1. | Chloramphenicol | 1%, 10 mL | ear drop | ก |
| 2. | Dexamethasone + Framycetin sulfate + Gramicidin | 0.5 + 5 + 0.05 mg/mL | ear drop (เฉพาะ 0.5 mg+5 mg+0.05 mg in 1 ml or 1 g) | ค |

12.1.2 Drugs used in otomycosis

- | | | | | |
|----|--------------|-----------|--------------------------|----|
| 1. | Clotrimazole | 1%, 15 mL | ear drop | ข |
| 2. | acetic acid | 1%, 60 mL | external solution (hosp) | HF |
| 3. | acetic acid | 5%, 60 mL | external solution (hosp) | HF |

12.1.3 Other drugs acting on the ear

- | | | | | |
|----|--------------------|----------|-----------------|-----|
| 1. | Sodium bicarbonate | | ear drop (hosp) | ก |
| 2. | Docusate sodium | 0.5% w/v | ear drop | NED |

12.2 Drugs acting on the nose

12.2.1 Drugs used in nasal allergy

- | | | | | |
|----|---------------------|----------------|-------------|-----|
| 1. | Budesonide | 100 mcg / DOSE | nasal spray | ข |
| 2. | Mometasone furoate | 50 mcg / dose | nasal spray | NED |
| 3. | Fluticasone furoate | 27.5 mcg/dose | nasal spray | ง |

12.2.2 Topical nasal decongestants

- | | | | | |
|----|-----------------|-------|------------------------------|---|
| 1. | Sodium chloride | 0.9% | sterile sol (for irrigation) | ก |
| 2. | Ephedrine HCl | 1% | nasal drop (hosp) | ก |
| 3. | Ephedrine HCl | 0.5% | nasal drop (hosp) | ก |
| 4. | Ephedrine HCl | 0.25% | nasal drop (hosp) | ก |

12.3 Drugs acting on the oropharynx and oral cavity

12.3.1 Drugs used in treatment of oral ulcer

- | | | | | |
|----|-------------------------|-------------|-----------------|---|
| 1. | Chlorhexidine gluconate | | mouthwash sol | ก |
| 2. | Triamcinolone acetonide | 0.1% , 1 gm | oral paste | ก |
| 3. | Glycerine borax | | solution (hosp) | ก |

12.3.2 Oropharyngeal antifungal drugs

- | | | | | |
|----|--------------------|-----------------------|----------------|-----|
| 1. | Clotrimazole | 10 mg | lozenge/troche | ก |
| 2. | Miconazole nitrate | 0.2%, 10 gm | oral gel | ก |
| 3. | Nystatin | 100000U / mL IN 12 mL | oral susp | ก |
| 4. | MICONAZOLE | 2%, 450 G | cream | NED |

12.3.4 Drugs used in prevention and treatment of dental plaque and caries

- | | | | | |
|----|-------------------------|--|---------------|---|
| 1. | Chlorhexidine gluconate | | mouthwash sol | ก |
|----|-------------------------|--|---------------|---|

12.3.5 Other dental preparations

- | | | | | |
|----|-----------------|-----------|-------------|---|
| 1. | Epinephrine | 1 mg / mL | sterile sol | ก |
| 2. | Sodium chloride | | sterile sol | ก |

3. Special mouthwash

mouthwash sol (hosp)

n

กลุ่มยา 13 Skin

13.1 Anti-infective skin preparations

13.1.1 Antibacterial preparations

- | | | | | |
|----|---------------------|-----------|-------|---|
| 1. | Mupirocin | 2% , 5 gm | oint | น |
| 2. | Sulfadiazine silver | 0.01 | cream | น |

13.1.2 Antifungal preparations

- | | | | | |
|----|--------------------|------------|-------|-----|
| 1. | Clotrimazole | 1% IN 500G | cream | น |
| 2. | Miconazole nitrate | 2% , 5 gm | cream | NED |

13.1.3 Parasitocidal preparations

- | | | | | |
|----|-----------------|-------------|-----------------|----|
| 1. | Benzyl benzoate | 25%, 450 mL | emulsion,lotion | น |
| 2. | sulfur | 5% | cream (hosp) | HF |
| 3. | sulfur | 5% , 10% | ointment (hosp) | HF |

13.2 Emollient and barrier preparations

- | | | | | |
|----|----------------------|--|---------------------------|----|
| 1. | Urea | | cream (hosp), oint (hosp) | น |
| 2. | White petrolatum | | oint (hosp) | น |
| 3. | aluminium acetate | | solution (hosp) | น |
| 4. | aluminium subacetate | | solution (hosp) | น |
| 5. | Cold cream | | cream | HF |
| 6. | Urea + Triamcinolone | | cream | HF |
| 7. | Zinc oxide | | paste | น |

13.3 Topical antipruritics

- | | | | | |
|----|----------|--|-----------------------|---|
| 1. | Calamine | | lotion, lotion (hosp) | น |
|----|----------|--|-----------------------|---|

13.4 Topical corticosteroids

- | | | | | |
|----|-------------------------|-------------|---------------|---|
| 1. | Betamethasone valerate | 0.1% | cream | น |
| 2. | Clobetasol propionate | 0.05% | cream | น |
| 3. | Clobetasol propionate | 0.05% | scalp lotion | น |
| 4. | Mometasone furoate | 0.1%, 15 gm | cream | น |
| 5. | Triamcinolone acetonide | 0.1% | cream, lotion | น |
| 6. | Triamcinolone acetonide | 0.02% | cream, lotion | น |
| 7. | Desoximetasone | 0.25%, 5 gm | lotion | น |

13.5 Other preparations for psoriasis (excluding topical corticosteroids)

- | | | | | |
|----|--------------|-------|------|---|
| 1. | Acitretin | 25 mg | cap | น |
| 2. | Calcipotriol | 30 G | oint | น |

3.	Ciclosporin	25 mg	cap	น
4.	Dithranol		paste (hosp)	น
5.	Methotrexate	2.5 mg	tab (as base or sodium)	น
6.	CCT +0.1% TA		cream (hosp)	HF
7.	Coal tar		ointment (hosp)	HF
8.	Salicylic acid		cream (hosp)	HF
9.	Salicylic acid +TA		cream (hosp)	HF
10.	Salicylic acid in CCT		cream (hosp) , ointment (hosp)	HF

13.6 Preparations for warts and calluses

1.	Podophyllin		paint, paint (hosp)	น
2.	Silver nitrate		crystal (hosp)	น
3.	Imiquimod 5 % (Immune modulator for Actinic keratosis, Condyloma acuminatum)	250 mg/sachet	cream	NED
4.	acetic acid	5% , 500ml	external solution (hosp)	HF
5.	Salicylic acid		cream (hosp)	HF
6.	Trichloroacetic acid	85% , 10ml	external solution (hosp)	HF
7.	Silver sulphadiazine	1%,500 G	cream	น

13.7 Preparations for hyperhidrosis

1.	isotrinoin	10 mg	tab	NED
2.	Benzyl peroxide	2.5%	gel	NED
3.	Tretionin	0.025%	cream	NED
4.	Tretionin	0.05%	cream	NED

กลุ่มยา 14 Immunological products and vaccines

1.	Anti-D immunoglobulin, human	625IU /mL, 2 mL	inj	น
2.	BCG vaccine		inj	น
3.	Diphtheria antitoxin		inj	น
4.	Diphtheria-Tetanus vaccine ทั้งชนิด DT(children type)และ dT (adult type)	10 dose/vial	inj	น
5.	Diphtheria-Tetanus-Pertussis vaccine (whole cell)		inj	น
6.	Diphtheria-Tetanus-Pertussis-Hepatitis B vaccine		inj	น
7.	Hepatitis B immunoglobulin, human	100 IU / 2 mL	inj	น
8.	Hepatitis B immunoglobulin, human	180 IU / 2 mL	inj	น
9.	Hepatitis B immunoglobulin, human	400 IU / 2 mL	inj	น
10.	Hepatitis B vaccine	20 mcg/ 1 mL	inj	น

11.	Influenza vaccine ชนิด pandemic Influenza สายพันธุ์ตามท้องถื่นการอนามัยโลกกำหนดในแต่ละปี			ก
12.	Influenza vaccine ชนิดวัคซีนรวม 3 สายพันธุ์ (trivalent) ตามท้องถื่นการอนามัยโลกกำหนดในแต่ละปี			ก
13.	Japanese encephalitis vaccine, inactivated		inj	ก
14.	Japanese encephalitis vaccine, live attenuated		inj	ข
15.	Measles-Mumps-Rubella vaccine (MMR)		inj	ก
16.	Poliomyelitis vaccine, live attenuated		oral sol, oral susp	
17.	Rabies immunoglobulin, horse (ERIG)	1,000 U/5 mL	inj	ก
18.	Rabies vaccines ยกเว้นชนิด human diploid cell vaccine	0.5 mL	inj	ก
19.	Immunoglobulin anti-thymocyte (เฉพาะราย)	25 mg/ 5 mL	injection	NED
20.	Antivenom Sera Banded-Krait (งูสามเหลี่ยม)		injection	ก
21.	Antivenom Sera Cobra (งูเห่า)		injection	ก
22.	Antivenom Sera Green Pit Viper (งูสามเหลี่ยมหางไหม้)		injection	ก
23.	Antivenom Sera Malyon Pit (งูชะโงก)		injection	ก
24.	Antivenom Sera Russelle (งูแมวเซา)		injection	ก
25.	Human Tetanus Ig	250 IU	injection	ก
26.	Intravenous Human Immunoglobulin (IVIG)	5%, 100 mL	injection	จ2
27.	Diphtheria antitoxin	10000 iu/10 ml	injection	ก
28.	IPV vaccine (routine EPI)		injection	จ(1)
29.	IPV vaccine (EPIนักเรียน)		injection	จ(1)
30.	SILYMARIN	140 mg	tab	NED
31.	HPV vaccine	0.5 ml/dose	injection	ก
32.	Measles-Mumps-Rubella vaccine (MMR): EPIธรรมดา		injection	ก
33.	Measles-Mumps-Rubella vaccine (MMR): EPIนักเรียน		injection	ก
34.	Diphtheria-Tetanus-Pertussis-Hepatitis B-HIB vaccine		injection	ก
35.	Rotavirus vaccine		injection	ก
36.	Influenza H1N1 vaccine		injection	ก
37.	Covid-19 vaccine (Cononavac)	0.5 mldose	injection	NED

กลุ่มยา 15 Anesthesia

15.1 General anesthesia

15.1.1 Intravenous anesthetics

1.	Etomidate	20 mg / 10 mL	sterile emulsion	ค
2.	Ketamine hydrochloride	50 mg / mL	sterile sol	ง
3.	Propofol	10 mg / mL, 20 mL	sterile emulsion	ค

4.	Thiopental sodium		sterile pwdr	
15.1.2 Inhalational anesthetics				
1.	Isoflurane		volatile liquid	ก
2.	Sevoflurane		volatile liquid	ก
3.	Desflurane	240 mL	sol	NED
15.1.3 Muscle relaxants (Neuromuscular blocking drugs)				
1.	Atracurium besilate	10 mg / mL in 2.5mL	sterile sol	ก
2.	Cisatracurium besilate	2 mg / mL , 5 mL	sterile sol	ก
3.	Pancuronium bromide			
4.	Rocuronium bromide	5 mg / 5 mL	sterile sol	ก
5.	Suxamethonium chloride	500 mg	sterile pwdr, sterile sol	ก
6.	Vecuronium bromide	4 mg / mL	sterile pwdr	ก
15.1.4 Sedative and analgesic peri-operative drugs				
1.	Diazepam	2 mg	cap, tab	ก
2.	Diazepam	5 mg	cap, tab	ก
3.	Diazepam	5 mg / mL in 2 mL	sterile sol	ก
4.	Fentanyl citrate	100 mcg/2 mL	sterile sol	ก
5.	Midazolam hydrochloride	15 mg / 3 mL	sterile sol	ง
6.	Midazolam maleate	15 mg	tab	ง
7.	Morphine sulfate	10 mg / mL	sterile sol	ก
8.	Pethidine hydrochloride	50 mg / Amp	sterile sol	ก
9.	Midazolam hydrochloride	5 mg/mL , 1 mL	sterile sol	
15.1.5 Anticholinesterases and antimuscarinic drugs used in anesthesia				
1.	Atropine sulfate			
2.	Neostigmine methylsulfate	2.5 mg / mL	sterile sol	ก
3.	Glycopyrolate	0.2mg/ml	injection	ง
15.2 Local anesthesia				
1.	Bupivacaine hydrochloride		sterile sol	
2.	Bupivacaine hydrochloride with glucose	0.5% IN 4 mL (spinal)	sterile sol	ก
3.	Lidocaine + Prilocaine			
4.	Lidocaine hydrochloride	2%, 30 gm	gel	ก
5.	Lidocaine hydrochloride	10% , 50 mL	spray	ก
6.	Lidocaine hydrochloride	1%IN 50 mL	sterile sol	ก
7.	Lidocaine hydrochloride	2% IN 20 mL	sterile sol	ก
8.	Lidocaine hydrochloride + Epinephrine	1% IN 50 mL	sterile sol	ก
9.	Lidocaine hydrochloride + Epinephrine	2% IN 50 mL	sterile sol	ก
10.	Articain 4% + Epinephrine 1:100,000	4% + 1:100,000	injection	NED
11.	Bupivacaine hydrochloride	0.5% in 4 mL (spinal)	sterile sol	

12.	Mepivacaine + Epinephrine (1:100000)	2%	injection	ก
-----	--------------------------------------	----	-----------	---

กลุ่มยา 16 Antidotes

1.	Acetylcysteine	300 mg	sterile sol	ก
2.	Atropine sulfate	0.6 mg / mL	sterile sol for inj	ก
3.	Calcium folinate	15 mg	tab	ง
4.	Calcium folinate	100 mg / 5 mL	sterile pwdr	ง
5.	Calcium gluconate	10%, 10 mL	sterile sol	ก
6.	Charcoal, activated	50 gm	pwdr	ก
7.	Cyclophosphamide	1 G	sterile pwdr	ก
8.	Deferoxamine mesilate	500 mg / 7.5 mL	sterile pwdr	ก
9.	Diazepam	5 mg / mL in 2 mL	sterile sol	ก
10.	Flumazenil	0.5 mg / 5 mL	sterile sol	ง
11.	Macrogols with electrolytes	137.155 gm/bag	oral pwdr	ก
12.	Macrogols with electrolytes	155 G	oral pwdr	ก
13.	Mesna	400 mg / 4 mL	sterile sol	ง
14.	Naloxone hydrochloride	400 mcg / mL	sterile sol	ก
15.	Norepinephrine	1 mg / mL IN 4 mL	sterile sol (as bitartrate or hydrochloride)	ง
16.	Phenobarbital sodium	200 mg / 4 mL	sterile pwdr, sterile sol	ง
17.	Polyvalent antivenom for hematotoxin		inj	ก
18.	Polyvalent antivenom for neurotoxin		inj	
19.	Pralidoxime chloride (2-PAM)	1 G	sterile pwdr	ก
20.	Protamine sulfate	10 mg / mL	sterile sol	ก
21.	Sodium bicarbonate	7.5% INJ	sterile sol	ก
22.	Vitamin K1	1 mg / mL	sterile sol	ก
23.	Vitamin K1	10 mg / mL	sterile sol	ก
24.	Acetylcysteine	600 mg	effervescent tab	NED
25.	Botulinum A toxin	500 unit	sterile powder for injection	จ2
26.	Antivenom sera Banded-Krait (งูสามเหลี่ยม)		sterile powder for injection	ก
27.	Antivenom sera Cobra (งูเห่า)		sterile powder for injection	ก
28.	Antivenom sera Green Pit Viper (งูเขียวหางไหม้)		sterile powder for injection	ก
29.	Antivenom sera Malayan Krait (งูทับสมิงคลา)		sterile powder for injection	ก

30.	Antivenom sera Malyon Pit (งูพิษ๑๕)		sterile powder for injection	ก
31.	Antivenom sera Russelle (งูแมวเซา)		sterile powder for injection	ก
32.	Norepinephrine		sterile solution (hosp)	ง
33.	Calcium folinate	300 mg/30 ml	sterile pwdr	ง
34.	Diphenhydramine hydrochloride	50 mg	tab	ก

กลุ่มยา 17 Contrast media and Radiopharmaceuticals

17.1 X-ray contrast media, iodinated

17.1.1 Drugs used in urography and computed tomography

1.	Iopromide	300 mg /mL , 5 mL	sterile sol	ง
2.	Ioversal (Optiray 300)	300 mg /mL , 50 mL	sterile sol	NED
3.	Iobitridol(Xenetic 300)	300 mg /mL , 50 mL	sterile sol	NED

17.1.2 Drugs used in angiography

1.	Iopromide	300 mg /mL , 5 mL	sterile sol	ง
----	-----------	-------------------	-------------	---

17.1.4 Drugs used in cardiovascular catheterization

1.	Iopromide	300 mg /mL , 5 mL	sterile sol	ง
2.	Iodixanol (X-ray contrast media for diagnose disorder in brain, blood vessel, and kidney)	270 mg/mL	injection	NED
3.	IOPROMIDE (ultravist 370)	38.5g. In 50 ml	injection	ง
4.	IOPROMIDE (ULTRAVIT370)	76.9 G .In 100ml	injection	ง
5.	IOPROMIDE (ULTRAVIST)	300 MGI/ML IN 50 ML	injection	ง

17.3 Contrast media for magnetic resonance imaging (MRI diagnostic agents)

1.	Meglumine gadopentetate			
2.	Meglumine gadoterate		sterile sol	ง
3.	Meglumine ioxitalamate+Sodium ioxitalamate			ง

กลุ่มยา 18 สมุนไพร

18.1 สมุนไพร

18.1.1 สมุนไพร

1.	ยาเหลืองปิดสมุทร		เม็ด	ED
2.	ยาเบญจกูล	500 mg	แคปซูล	ED
3.	ยาธาตุนคร	500 MG	แคปซูล	ED

4.	ยาประสะกระเพรา	500 MG	แคปซูล	ED
5.	ยาธรณีสังกะษิต	500 MG	แคปซูล	ED
6.	ยาเพชรสังฆาต	500 MG	แคปซูล	ED
7.	ยาแก้ไอมะแว้งดำ		ขวด	NED
8.	THC (GPO THC)	(13.16 MG/1 ML)5ML	ขวด	NED
9.	CBD (GPO CBD)	100 MG/1 ML(10ML)	ขวด	ED
10.	CBD+THC(GPO THC:CBD 1:1)	(25 MG/1 ML+27 MG/1 ML)5ML	ขวด	ED
11.	ยาสุขไสยาสน์.	500 mg	แคปซูล	ED
12.	ยาแก้ลมแก้เส้น	2 g	ซอง	ED
13.	ยาเสลดพังพอนกลีเซอริน	10 ML	ขวด	NED
14.	CBD (GPO CBD) คก.วิจัย	100 MG/1 ML (10ML)	ขวด	ED
15.	THC (GPO THC)คก.วิจัย	(13.16 MG/1 ML)5ML	ขวด	ED
16.	CBD+THC (คก.วิจัย	(25 MG/1 ML+27 MG/1 ML)5ML	ขวด	ED
17.	ยาอมประสะมะแว้ง(รพพระอาจารย์ฝั้น120เม็ด)		เม็ด	ED
18.	ยาเสลดพังพอนทิงเจอร์ 10% w/v	60 ML	ขวด	NED
19.	ตำรับยาทำลายพระสุเมรุ	2 g	ซอง	NED
20.	ตำรับยาแก้ลมขึ้นเบื้องสูง	2 g	ซอง	NED
21.	ตำรับยาทำลายพระสุเมรุ บข.2	2 g	ซอง	NED
22.	ตำรับยาอมฤตโอสถ	2 g	ซอง	NED
23.	ตำรับยาโภยสาลี	2g	ซอง	NED
24.	ตำรับยาไพสาลี	2g	ซอง	NED
25.	ตำรับยาอัคคินิวคณะ	3.75 g	ซอง	NED
26.	ตำรับยาไฟอาวุธ	2 g	ซอง	NED
27.	น้ำมันกัญชา (สูตรตำรับ อ.เดชา)	10 ML	ขวด	NED
28.	ตำรับยาแก่นอนไม้หลับแก้ไข้ผอมเหลือง	2 g	ซอง	NED
29.	ตำรับยาทัพยาธิคุณ	2 g	ซอง	NED
30.	ตำรับยาแก้สันทผาดกล่อนแห้ง	2 g	ซอง	NED
31.	ยาอบสมุนไพรร		ห่อ	NED
32.	ยาขี้ผึ้งไฟล	10 G	ขวด	ED
33.	เจลวุ้นทางจระเข้	30 G	หลอด	ED
34.	ยาเขียวหอม	25 g	ขวด	ED
35.	ยาหาราก	500 mg	แคปซูล	ED
36.	ยาสหัตถาร	500 MG	แคปซูล	ED
37.	ยาต้มโคคลาน	500 G	ห่อ	ED
38.	ยาเถาวัลย์เปรียง	500 mg	แคปซูล	ED
39.	ยาพริก เกล	35 G	หลอด	ED

40.	ยาน้ำมันไพล	60 ML	ขวด	ED
41.	ยาหญ้าดอกขาว	2 g	ซอง	ED
42.	น้ำมันกัญชาขมิ้นทอง	10 ML	ขวด	ED
43.	ยาประสะจันทน์แดง	500 MG	แคปซูล	ED
44.	ยาเขียวหอม	500 MG	แคปซูล	ED
45.	ยาแก้ไอมะขามป้อม	60 ML	ขวด	ED
46.	ยาฟ้าทะลายโจร แคปซูล	500 mg	แคปซูล	ED
47.	ยาตรีผลา	500 MG	แคปซูล	ED
48.	ยาปราบชมพูทวีป	500 MG	แคปซูล	ED
49.	ยาขมิ้นชัน	500 MG	แคปซูล	ED
50.	ยาชงชุมเห็ดเทศ	2 G	ซอง	ED
51.	ยาระบายมะขามแขก	200 mg	เม็ด	ED
52.	ยาแคปซูลขิง	400 mg	แคปซูล	ED
53.	ยาทิงเจอร์ทองพันชั่ง	60ML	ขวด	ED
54.	ยาหอมนวโกฐ	15 G	ขวด	ED
55.	ยาประสะไพล	500 mg	แคปซูล	ED
56.	ยาเลืดงาม	500 mg	แคปซูล	ED
57.	ยาสตรีหลังคลอด	500 G	ห่อ	ED
58.	ยาประคบ	200 G	ลูก	ED
59.	ยาไฟประลัยกัลป์	500 MG	แคปซูล	ED
60.	ยาปลูกไฟธาตุ	500 MG	แคปซูล	ED
61.	ยาไฟห่ากอง	500 MG	แคปซูล	ED
62.	ยาแก้ลมอัมพฤกษ์	15 G	แคปซูล	ED
63.	ยากล้วย	30 G	ซอง	ED
64.	ยามะระขึ้นนก	500 mg	แคปซูล	ED
65.	ยาบำรุงโลหิต	15 G	แคปซูล	ED
66.	ครีมพญาขอ	5 g	หลอด	ED
67.	ยาฟ้าทะลายโจรสารสกัด	20 mg	แคปซูล	ED
68.	ยาอำมฤตวาที	15 G	ซอง	ED
69.	ยาหอมอินทจักร์	15 G	ขวด	ED
70.	ยาธาตุนอบเซย	180 ml	ขวด	ED

